358

COMPACT TRACTORS
446 P.1.N. 9770165 AND AFTER
448 P.1.N. 9774000 AND AFTER
Parts Catalog No. 8-1240




r - | PARTS Parts Catalog No. _8-1240
‘ - CATALOG For Model 446 - 448
REV'S'ON Compact Tractors
N

-
Revision No. 3

Remove and insert
the following revisions

TO PAGES:
19- 20 31-32
21-22 .‘ 33-34
23-24 35-36
25- 26 39-40

27 - 28 41-42
29 - 30 43 - 44 ®

%
‘O

This revigion has been printed in loose leaf style to allow you to keep
your Catalogs current and up-to-date. Insert these pages promptly

in their proper places. Remove and destroy the pages they replace.
File this announcement in the beginning of the catalog as a record for
tuture reference-.

TECHNICAL PUBLICATIONS DEPT, Printer ___Rogers Publishing Co.

OUTDOOR POWER EQUIPMENT DIV. Qty.” 1250

J | Case
ATenneco Company ®



COMPACT TRACTORS
446 P.1.N. 9770165 AND AFTER
448 P.1.N. 9774000 AND AFTER
Parts Catalog No. 8-1240

4-80-OP-2000

J | Case
A Tenneco Company

OPE Division

Technical Publications
119 S. First Street
Printed in U.S.A Winneconne, Wis. 54986



CASE 446 AND 448 COMPACT TRACTOR

P:I.LN. NUMBER

TRACTOR MODEL AND @& ENGINE MODEL, SERIAL AND
% SPECIFICATION NUMBERS
m«@

NV
TRACTOR MODEL X\?

ENGINE MODEL

N
446 TRACT@

ONAN B43M - GAO16 C24787 ENGINE
SPEC. NO. 3419A AND 3552A

&~/
448T OR

ONAN B48M - GAO18 C25262 ENGINE
SPEC. NO. 3631A

PRODUCT IDENTIFICATION
NUMBER (P.I.N.)

While you use this catalog you will see a P.I.N. in the des-
cription of some parts. This P.I.N. means that the part in-
dicated can be used only according to the instructions.




2
GENERAL INFORMATION

INDEX
There is an index at the front and rear of this catalog.

The front index is an alphabetical index of the major
groups or assemblies.

The rear index is a numerical index of the part numbers
and pages on which these numers are shown.

ILLUSTRATION

Each illustration in this catalog shows a group of parts or
components. These parts and components are aligned ap-
proximately as the parts and components on your ma-
chine. Each part and component in an illustration has a
reference number. These reference numbers are in a list
on the page opposite of the illustration. Next to the ref-
erence number is the part number, description and re-
quired quantity of the part shown in the illustration.

UAR - "Use as required” indicates that the part quantity
is variable.

NSS - “Not sold separately’” indicates that the part is only
available as a component of an assembly or the part must
be purchased locally. If the part is an assembly cogp

nent, the description will be indented under the a
description in the parts list. \

Q
@

. The compo-
indented descrip-
att is the total needed
e example,

INDENTED DESCRIPTIONS

An assembly can have many c
nents of an assembly are indicate
tion, The quantity for an inde
for that complete assembly. See

PARTS ORDERS

All orders must include the following information:
1. Correct part number.

2. Complete description of part or component,

3. Total quantity of each part or component.

4. Product model number.

5. All necessary product identification numbers.
6. Method for sending the parts.

7. Complete and corr

CATALOG RE
As the ct % ges, we will send you new pages for
your ¢

Put all revisions into the catalog as soon
as possible.

N
HT HAND AND LEFT HAND IDENTIFICATION
%he words right hand (RH) and left hand (LH) as used in

his catalog indicate the direction while you are in the op-
erator’s seat in the normal operating position.

REF. PART NO. DESCRIPTION REQ'D

A 55159 CYLINDER ASSY -rear s1eering . . . . v v ittt it ettt et e e et ee e s 1
28 A 56208 SOCKET ASSY -rearcylinder . . ..ot i i 1
29 A 55956 PLUG - adjusting, soCKet assy . . . . . . v it it i e i 1
30 A 55957 SEAT -socketball .. ... .. ... . . .. . e 2
31 A 56210 SPRING - s0CKet . . . ittt e e e e 1
32 A 56209 SEAT - socket spring. . . . . .o i ittt e e 1
33 G 45175 CLAMP ASSY - s0CKet @S5y . . o i ittt s e e e e e e e 1

16- 836 BOLT -1/2" x 2-1/4" N.F. hex. . . .. . ... . 1
34 132- 104 PIN - cotter, 3/16" x 3", . . . .. i e 1
35 A 55889 STUD - ball, socket & cylinder . . . ... .. ... i 2
36 13- 410 BOLT - 1/4" x 6/8" N.C.,hex. . . .ottt e e e et e i 4
37 92- 4 LOCKWASHER - 1/4” SAE . . . .. .. e e 4



ALPHABETICAL INDEX

ENGINE SECTION

Page
AirFilter . ... . e b
Bafflesand Shields. . . ...................... 17-21
Battery. . .. ... e 51
Camshaft........... ... 9
Carburetor . . ... oottt i e b- 7
Chokeand Throttle.. ................coo.... 23
Clutch, PTO. ... .. i e 27
Crankshaft. ............ ... ... .. ..., 9
Electrical System...........conrenennn... 19-63
EngineBlock ............... . iiuo... ... 1113
BASIC TRACTOR SECTION
Axle, Front .. ... ... .
Axle, Rear .. ......coiiiiii ittt i
Baffles and Heat Shields. .. ...............
Brakes . ... ..o i e
Clutch Assembly, PTO. ........... ... ......
Control, Speed. ...........ciiiiiiiinnnnn
Decals ...... ... .. .. i i,
Electrical System..........................
Fenders. ......oviiinii it
Frame . ... ...
Grille . ..ot e e 7S

Heat Exchanger Mounting.......

Hoses, Lines and Fittings. . . ... .. @ ..... 39
Motor, Hydraulic Drive...... AN S 39-41

Hydraulics .. ........... ... Q} 39
Coupling, Pump Drive............. @ 39-43

ExhaustSystem............. .o veinnennn..
Fan .. e
Flywheel, Engine.................. oo ...
FuelSystem............. ...
GOVEIMOT . L ottt et et e e e
Housing, Blower. . ............ ... ..........
Ol PUMP . .. e e
OilSump .. ... .
Pistons and ConnectingRods. ................
Starter Motor. . ...,

Lift, Implement, Hydraulic ... ...............
PTO Linkage ......... e
Seat, Operator’'s. .. ..........0iviuiunnnunn.
SteeringWheel and Gear ....................
Taillight. . .. ... .. i e e
Tool BOX . o vvi i







CASE MODELS 446 AND 448 COMPACT TRACTORS
CARBURETOR, AIR FILTER AND MANIFOLD

REF. PART NO. DESCRIPTION REQ'D
C 20387 TUBE - air intake

2 Cc 24926 CARBURETOR AND FUEL PUMP ASSEMBLY ............ ...t
(repairs page 7)
3 C 20389 GASKET -carburetor mounting. . . ... in i iinvrnnennnnnn
4 C 20390 MANIFOLD -engineintake . . .......ciii it i it iiiennaens
5 C 20391 GASKET -intakemanifold .. ..... ... . . . ittty
6 13- 532 BOLT -manifold B/16" X 2" ... ittt it ie e e i i aeeann
7 C 24927 HOSE -breather. ... ov vt ittt i i e ettt e ieae e aeaaannn
8 92- 5 LOCK WASHER - B/1B" ittt i ettt et e v iine e anaerneans
9 13- 65 BOLT -1/4" x 1-3/4" N.C. heX . oo it i it e et et enns
10 92- 4 LOCK WASHER - 1/4" . i i e it et e e
11 C 20396 GASKET - aircleaner mounting. . ........c.ovuiririirrennnrnnneen,
12 C 23300 HOSE - fuel pump .. .. e e e e
13 C 24929 BRACKE T - sUPPOrt. . oo it e e et i ettt e et
14 C 20411 CAP - fuel pUMIP. . . e e e,
15 214- 102 CLAMP - hose 7/16" ..ot e e ettt et e
16 Cc 20492 FILTER -breather .. . . ... i i ittt e eeeans
17 C 20393
18 13- 48
19 25- 104
20 C 20407
21 129- 505 7.
22 C 20399 .
23 C 20405 \
24 C 20398 ELEMENT - air cleaner. ... Y ¢ e et i it i e et et e,
25 C 20397 HOUSING - @ir Cleaner. o 0 ) e v oo vee vt i iteeee i eiennenne,
26 163- 31 SCREW - No. 10 x 3/87 % Bad. ... e
C 22947 TIE - breather tube

ﬂw—b—ld—l—lM_—._ﬁd—l—-‘l—Jﬂd—lehﬂhN_ld

Printed in U.S.A. February 1980






CASE MODEL 446 AND 448 COMPACT TRACTOR

C24926 CARBURETOR AND FUEL PUMP ASSEMBLY

REF. PART NO.
1 NSS
2 NSS
3 c 20425
4 NSS
5 c 20427
6 c 20428
7 C 20429
8 C 20430
9 C 20431
10 C 20432
11 C 20433
12 C 20434
13 NSS
14 NSS
15 C 20437
16 C 20438
17 c 20439
18 C 20440
19 c 20441
20 c 20442
21 C 20443
22 c 20444
23 c 20445
24 C 20446
25 Cc 20447
26 Cc 20448
27 c 20449
28 c 20450
Cc 24665
C 24666

Printed in U.S.A.

DESCRIPTION

BODY ASSEMBLY - carburetor {order C24926 carburetor) .. .. ...
SLEEVE ASSEMBLY - carburetor (order C24926 carburetor) . . ...
SHAFT - throttle (See kitbelow). . ........ ... it
PACKING - shaft (See kitbelow). . ........ ...,
SHAFT -ChoKe . ..o e et e e i s et e i i ey
VALVE - plate assembly (See kitbelow)......................
PLATE -throttle . .....coiv it i e ettt i
SCREW - throttle stop . . . . v i i e et et i ittt aa e
SCREW - plate mounting (See kitbelow). . . ...................
SCREW -bowlcovermounting ............otrinreunnsinnnan
SCREW - pUMP COVEE. oo v vttt e et e e it it ca it naenns
GASKET - cover to valve plate {See kitbelow) .................
GASKET - pump cover {See kitbelow) . ......................
GASKET - sleeve assembly (See kitbelow) ....................
DIAPHRAGM - fuel pump (See kitbelow) ....................
SPRING -screw, throttle stop . . . .o v ittt inen e inenns
SPRING - idle needie (See kitbelow). . .......... ...,
SPRING - diaphragm, fuel pump (See kitbelow) . . .. ... ...,

PLATE-choke .......... ... i

FLOAT ASSEMBLY - carburetor ...... B
PIN - float (See kitbelow) . . . ... ..\ ) oot
NEEDLE - idle adjust {See kitbelow) (. .. . ... ... ...t
NEEDLE ASSEMBLY - pOWEBIrA NN - o vt e ee e aanna
“0" RING - needle assembly (SEX BPOW). « v
COVER - fuel pump...... O\ D

PLATE - spring, fuel pum below) .. .....coiviiin..
INLET - needle and se ly (See kitbelow)...............
b s

o
m
Q
o

e A N = e e el e e e ek 3 e el e SR RS A am

-

April 1981






CASE MODEL 446 AND 448 COMPACT TRACTOR

PISTON, CRANKSHAFT, FLYWHEEL AND CAMSHAFT

REF. PART NO.
1 126- 17
2 C 20223
3 C 24326
4 211- 14
5 Cc 24943
6 C 20226
7 C 22261
8 c 20229
9 126- 9
10 c 23304
11 C 20233
12 C 24931
12 C 24932
12 c 24933
12 C 24934
12 C 24935
12 Cc 24936
13 C 20240
14 C 20241
15 C 24937
15 C 24938
15 C 24939
15 c 24940
15 c 24941
15 C 24942
16 c 20202
16 Cc 20203
16 C 20204
16 C 20205
16 Cc 25383
16 C 25384
16 Cc 25385
16 C 25386
17 c 20212
17 C 25774
18 c 25775
18 131-
19 C
20 C
21 92-
22 13- {
23 T @% 0
24 R 38
25 C 20219
26 C 22500
26 C 25776
27 182- 547
28 C 24325
29 c 22262
30 C 22263
31 C 22264

Printed in U.S. A,

DESCRIPTION REQD

KEY - woodruff 3/16"" x 3/4"", flywheel mounting (4.76 x 19.06 mm).....
RING -camshaftcenter pin. . ... . it ittt it iee e

CUP - governor......
BALL - governor .. ..

PIN - piston . .......

RING SET -

ASHER - 7/16” flywheel mounting. . . .. .. ... .ottt
LOCK WASHER - 7/16" . . .. e et
BOLT - 7/16"" x 4" N.C. hex, flywheel mounting. . . ...................
KEY -square, 1/4 x 2'*, rear crankshaft (6.35x 50.8 mm). ..............
RETAINER - crankshaftgear. . . ... ... it i et iieaen
WASHER - retaining, crankshaftgear. . ... ... ... .. .. iiiinnnens
CRANKSHAFT -engine(446) ... ... ittt e i e
CRANKSHAFT -engine (448) ... ... it i i i iiiaaan
SCREW - locking 1/4"
HUB - governor cup . .

GEAR - crankshaft ..

SPACER - governor ball . . ... . e e

PLATE - governor ball

FLYWHEEL - engine (includes ring gear and magnetring)...............
GEAR -ring, flywheel. . . .. .. .. . e
GEAR ASSEMBLY - camshaft (includes items 30 and 31)
WASHER - thrust, camshaftgear. . ........co ittt i aennnnn
KEY - woodruff 1/8" x 1/2” {0.13 x 127 mm). . . o oo e i i i i i ee e
CAMSHAFT - (includes C20233 pin) . . ..t v i i it e e e eeana e
PIN -camshaftcenter . . ........ it it it reennnnn
PISTON AND PIN - standard {includes item 14) . .....................
PISTON AND PIN - .005" oversize (includes item 14) (0.13mm).........
PISTON AND PIN - .010” oversize (includes item 14) (0.26mm).........
PISTON AND PIN - .020" oversize (includes item 14) (0.51T mm).........
PISTON AND PIN - .030" oversize (includes item 14} (0.76 mm).........
PISTON AND PIN - .040" oversize (includes item 14) (1.02mm).........
RETAINER - pistonpin................
RING SET - piston (standard) ........
RING SET - piston (.005"" oversize) (0.13
RING SET - piston {.010"’ oversize) lﬁ
RING SET - piston {.020" ovexsice
RING SET - piston (.030"" oversize

[EETING ROD ASSEMBLY - (.030" undersize) (0.76 mm) 448 ... .
AN connecting rod, special 6/16" N.F. hex (446) .............
T - connecting rod 5/16" special N_F, (448)
T - lock, connectingrod 5/16 N.F. (448) ....................

@ NUT - lock, connecting rod 5/16"” N.F. hex (446) .. ..............

527
2021 @VCREEN - flywheel . .
203

-{.010” undersize) (0.25mm) 446 .....
- (.020" undersize) (0.51 mm) 446 .....
- (.030" undersize) (0.76 mm) 446 ... ..
-{standard) 448 . . . .................
- {.010" undersize) (0.25mm) 448 . ....
- (.020" undersize) (0.51 mm) 448 . ....

XT/2"NC hex ... . v e e

d—*—‘l\)w—‘—*—\ﬂ—‘ﬂ—'—l—‘-h-h-h-bNMI\)MMNMMMMMNMM#NMMMI\’MI\J—‘—‘I\)—*ﬂ—i—\(nd—\—\

February 1980



10

i



’\/

CASE MODELS 446 AND 448 COMPACT TRACTORS

ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO.
1 C 25223
~ 2 41- 26
3 C 20256
4 13 620
5 C 22618
6 c 20267
7 C 20268
8 C 20269
9 C 20270
10 C 20271
11 c 20272
12 92- 6
13 C 24946
14 C 20287
15 C 20282
16 c 20292
17 C 20295
18 C 20302
19 c 24947
19 C 25777
20 C 20243
21 C 20244
~ 22 C 20245
23 195- 2010
24 C 20247
25 C 20248
26 C 20250
27 C 24948
28 C 20251
29 26- 532
30 26- 526
31 C 20574
32 c 26201
33 c 24 %
34 C 2%
36 C
36 C 0
36 C 22621
36 C 22622
38 13 428
39 C 20517
40 C 20276
40 C 20470
~

Printed in U.S.A.

DESCRIPTION

BLOCK ASSEMBLY - cylinder, standard bore .. .. ..................
PLUG - camshaft, expansion . . .. ... ..ottt
SHIM - rear bearing plate {.005"') (0.13mm)...................
BOLT-3/8"x 1-1/4" N.C.hexX. . .. ...,
BEARING - crankshaft, rear (standard). ......................
WASHER - thrust, crankshaftbearing. .......................
GASKET -bearingplate .. ... ..ot
PLATE - bearing (does not include bearings)...................
BEARING -camshaft .. ......... 0 i
SEAL -bearingplate. ...ttt e
PIN-mainbearingstop. .. ...ttt it iiiennn,
LOCK WASHER - 3/8" bearingplate .......... .o vuinn.n..
TUBE -0, crankcase .. ...t ii it e e e ii e
INSERT -valve seat, intake . . ... ............ ..o iurenn.n..
INSERT -valve seat, exhaust. . ........... ... nn
GUIDE -valve . . . ... i i i e e e e e
BEARING - crankshaft front (standard) ......................
GASKET -valve guide,intake . .. ... ...... ... . ... 0. ...

BLOCK ASSEMBLY - short (446) (includes: ¢
all bearings, crankshaft, camshaft, timi
connecting rods, pistons, piston ring

r and crankcase,
VErnor gear case,
il pump and

breathertube) .. ... ... . =N

all bearings, crankshaft, ~Niring gear, governor gear case,

ﬁgs, valves, oil pump and

connecting rods, pistons, p
breather tube) . ... ... .
SPRING - breather valve ./~ e

VALVE - breather. . . .{¢ =%

GASKET - cylinder head

BAFFLE - breather o)\ Lo 1o
WASHER - 1/4" o ) e e e

WASHER - 1/4 <
WASHE@ - A
ves

VASHER - copper 3/8" ..o

EAD - L.H. No. 1. .
HEAD-R.H. No. 2. . ... e
BEARING - crankshaft, rear (.002" undersize) (0.05mm).............
BEARING - crankshaft, rear (.010” undersize) (0.25mm).............
BEARING - crankshaft, rear (.020"" undersize) (0.5Tmm).............
BEARING - crankshaft, rear (.030" undersize) (0.76 mm).............
BOLT -valvecover 1/4" x 1-3/4" heX . ... ... it
RETAINER -valve spring. . . ... .. e
TAPPET -valve (standard) ..........c0 ittt
TAPPET - valve (.001" oversize) (0.025mm) . ....oov i e e,

11

N=BANN_CRANS SN0 S ==

HD DN _\_ld_l_l_awwsc)m_l._\mm_.\_\_\—d—\

April 1981



12




CASE MODEL 446 AND 448 COMPACT TRACTOR

ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO. DESCRIPTION
40 C 20471 TAPPET - valve (.002” oversize) (0.05mm)....................
410 C 20277 TAPPET - valve (.005" oversize) (0.13mm). ...................
41 Cc 26145 VALVE -intake. . ..o i it r oot e e e e oo e,
42 C 26146 VALVE -exhaust. . ..ottt ittt it ittt e
43 C 20283 INSERT - valve seat, exhaust (.002" oversize} (0.05mm) .........
43 Cc 20284 INSERT - valve seat, exhaust {.005" oversize) (0.13mm) .........
43 C 20285 INSERT - valve seat, exhaust (.010” oversize) (0.26mm) .........
43 C 20286 INSERT - valve seat, exhaust (.025" oversize) (0.64 mm) .........
44 C 20288 INSERT - valve seat, intake (.002’* oversize) (0.05mm) ..........
44 C 20289 INSERT - valve seat, intake {.005" oversize) (0.13mm) ........ ..
44 C 20290 INSERT - valve seat, intake (.010"" oversize) (0.25mm) ..........
44 Cc 20291 INSERT - valve seat, intake {.025" oversize) (0.64 mm) ..........
45 C 20412 TUBE - fuel pump vacuum. .. ... ittt i et iiaenanen
46 C 20293 SPRING -valve ... ... e e
47 C 20294 LOCK -valve and spring. . .. o oo iite ettt i ieineneneennnenen
48 C 20296 BEARING - crankshaft, front (.002" undersize) (0.05 mm)........
48 C 20297 BEARING - crankshaft, front (010" undersize) (0.25 mm)........
48 C 20298 BEARING - crankshaft, front {(.020"" undersize} (0.61T mm)........
48 C 20299 BEARING - crankshaft, front (.030' undersize) (B:36 mm)........
49 13- 68 BOLT-3/8"'x1/2"N.C.hex. ............ AN
C 25224 KIT - gasket, engine .. ........... .. /00 T e annn

C 25225 KIT - gasket, carbon removal (includes; er gaskets,

cylinder head gaskets, and intake old gaskets) . ........

O

25226 KIT - overhaul, engine (include
retainers, piston ring set

e springs and
?ube, breaker contacts,
aft retaining ring, air cleaner

Printed in U.S.A.

and engine gasket kit) ........

13

- N} =t =2 =m = OB =2NNNNNNNNNNNAD

April 1981



14




CASE MODEL 446 AND 448 COMPACT TRACTOR

ENGINE BLOCK AND ATTACHING PARTS

REF.

40
40
41
42
43
43
43
43
44
44
44
a4
45
46
47
48
48
48
48
49

Printed in U.S.A.

PART NO.

(@]

(9] OaOOOOOOOOOOOOOOOOOOO

20471
20277
20280
20281
20283
20284
20285
20286
20288
20289
20290
20291
20412
20293
20294
20296
20297
20298
20299

68
25224

25225

25226

DESCRIPTION

TAPPET - valve (.002" oversize) (0.05mm). .. ......cuuuenvnnn...
TAPPET - valve (.005" oversize) (0.13mm). .. ...... ... v,
VALVE -intake. ... ... i e e
VALVE -exhaust. . .. ..o e e e e
INSERT - valve seat, exhaust (002" oversize) (0.05mm) ...........
INSERT - valve seat, exhaust {.005” oversize) (0.13mm)} ...........
INSERT - valve seat, exhaust (.010" oversize) (0.25mm) ...........
INSERT - valve seat, exhaust (.025" oversize) (0.64 mm) ...........
INSERT - valve seat, intake (.002" oversize) {(0.05mm) ............
" INSERT - valve seat, intake (.005" oversize) (0.13mm) ............
INSERT - valve seat, intake {.010" oversize) (0.25mm) ............
INSERT - valve seat, intake (.025" oversize} (0.64 mm) ............
TUBE - fuel pump vacuum. .. ... ot ot e e e e e
SPRING - valve ... .ottt e e e e
LOCK -valve and Spring. . ... oun it it et e e
BEARING - crankshaft, front (.002" undersize) (0.05 mm)..........
BEARING - crankshaft, front (.010"" undersize) {0.25mm)..........
BEARING - crankshaft, front {.020"" undersize) (0.51 mm)..........

BEARING - crankshaft, front (.030'" undersiz

BOLT-3/8"x 1/2" N.C.hex............5 AN NP
KIT - gasket, engine . ................ @ ................
- KIT - gasket, carbon removal (includes er gaskets,

cylinder head gaskets, and {atake old gaskets) ...........
KIT - overhaul, engine {includes: s.yalve springs and

retainers, piston ring se
spark plug, condens

element, carburet&

tube, breaker contacts,
aft retaining ring, air cleaner

it and engine gasket kit) ... ......,

13

2 N2 =m0 R=2NRNNNNNNDNONN DS

February 1980



14




CASE MODELS 446 AND 448 COMPACT TRACTORS

OIL SUMP, OIL PUMP AND GEAR COVER

REF. PART NO. DESCRIPTION REQ'D
1 C 22631 COVER ASSEMBLY -gear. .. ...oviitn it e i e e 1
2 Cc 20305 BEARING -governorshaft. ........ ..o iiiiinnnnn. 1
3 C 22632 SHAFT AND ARM ASSEMBLY -governor. .................... 1
4 C 20307 YOKE -governorshaft. ... ... ... ... . . .. .., 1
5 182- 84 SCREW - yoke retaining. .. ...t et i 2
6 C 20309 PIN - governor, cup Stop. ... oo iv it i et e e e 1
7 C 20310 SEAL-oil,governorshaft . ... ... ... ... .. ... .. . . ... ... ..., 1
8 211 5 BALL - governorshaftbearing. . ...........ccoii ... 2
9 (o 20312 SEAL -Qear COVer. . o ot it e e 1

10 (o 20313 GASKET -gear Cover. .. .. it e et e e e e 1

11 C 23320 PIN - gearcover B/167 X 1-1/8" . . .. it e e e e 2

12 C 24958 DIPSTICK - oil level indicator. . ... ...t iann 1

13 C 20316 GASKET -0l pan. ... i i e e e e e 1

14 221- 14 PLUG - oil sump, 1/2" squarehead. . ...........c.orii i nnn. 1

15 221- 844 PLUG - oil sump, 1/2” sockethead. .. ... ... .. 1

16 C 22633 SUMP - 00l . e e e 1

17 C 20320 SPRING - 0il bypass ... cvt it i e e e e e e e e 1

18 14- 616 BOLT - 0il bypass 3/8 x 17" N.C. heX. . .. o\ e e e e i 1

19 C 20322 VALVE -oilbypass. . ................. AN R 1

20 C 20323 PUMP-oil............ .o LS NN e et e 1

21 C 23321 INTAKE - oil pump (includes cup, scree TRipe) ..o e 1

22 92- 6 LOCK WASHER -3/8".......... o N 4

23 13- 640 BOLT -3/8" x 2-1/2” N.C. hex~.. . @ .......................... 4

24 92 4 LOCK WASHER - 1/4”. ... ¢ \0 ............................. 2

25 13- 416 BOLT - 1/4" x 1" N.C. hex N L h it et e 2

26 221 1190 NIPPLE -oildrain. ... A\ ). e e 1

27 221 1377 ELBOW - oil drain. . UNZ0) B AR R EREERPREE 1

28 C 20331 WASHER - B/16" COPREI. /. oo o e ottt e e e 7

29 C 20574 WASHER - 3/8" O ....................................... 1

30 C 20325 KIT - gasket, GHRQRDD. « + -+ oo 1

31 13- 528 BOLT -5/ ” A e 4

32 26- 544 BOLT® ! ~ E 1

33 C 20330 G filter adapter (448) . . ... .. i e e 1

34 13- 516 SC B - 18X 17" (448). . ... e e e 2

35 221 1011 P e (A4B) . . .. 1

36 C 25042 S0l {AA8) L 1

37 C 20577 %\L - Oil filter (448) . .. ..o, 1

38 C @ AIN -oil filter (448) .. ... .. . . .. e 1

39 163- T SCREW - No. 10-32x 3/8" (448) . . ...\ oi e, 2

40 92- WASHER - No. 10 {448) . . ... o e e e e 2

41 C ADAPTER - oil filter (448) . .. .. .. .. . i 1

Printed in U.S.A, February 1980






CASE MODELS 446 AND 448 COMPACT TRACTORS ' 17

GOVERNOR AND BLOWER HOUSING

REF PART NO. DESCRIPTION REQ'D
1 C 20359 ROD -governor control . ... .. v ittt ittt it ettt 1
2 C 20360 RETAINER - governor control rod, carburetorend. .. ................. 1
3 c 20361 RETAINER - governor control rod, governorend ... .................. 1
4 C 203692 ARM - governor control . . .. ... e e 1
5 C 20370 BRACKET - governor Mmounting. . . oo v vt inveee s eineeren e 1
6 C 20371 SPRING - throttle leveradjust . . . . ... .. ittt e e e eees 1
7 182- 49 SCREW - No. 6 x 7/8  round head machine. . ... ..................... 1
8 C 20372 CLAMP -swivel, throttle .. ... ... .. i i e e 1
9 195- 14 WASHER - swivel clampmounting. . .. .. ... .. ... .. . . . .. . 2
10 136- 2 PIN - cotter, swivel clamp mounting. . .. ... ...t 1
1 169 74 SCREW - No. 8x 5/16", swivelclamp . . ... .ot it e i et 1
12 C 20375 BUSHING - governor control . . ... .. it i it 1
13 C 20376 SPRING - gOVEINOr. . . ittt ittt it e s e e e e e e 1
14 C 20374 RETAINER - throttlecable . . ... ... ... ... .. ... 1
15 121- 3 BOLT - 1747 - 20 X 1/27 et ettt et et e e e 2
17 1956- 2027 WASHER - 5/16" ... i e e e e e e e 2
18 C 24951 BAFFLE -cylinderair, R.H. . ... ... ... . . i i 1
19 C 24952 BAFFLE - cylinder air, L.H. (446) shown 1
19 C 25778 BAFFLE - cylinder air, L.H. (448)......... 1
20 C 25779 HOUSING - blower (448) ............ 1
20 C 24953 HOUSING - blower {446) shown .. ... .. 1
21 163- 22 BOLT -1/4" x 7/16" N.C. hex. .. ... ) 7
22 C 20230 MOTOR - starting, 12 volt {see below)\ 1
23 13- 516 BOLT -5/16" x 1" N.C. hex, s % or 2
24 92- B LOCK WASHER - 5/16" .. ./ 1 2
25 187- 1147 BOLT. ..o s N D) e e 4

C 20230 STARTER MOTOR

1 C 20231 COVE N 4 1
2 C 20216 L P T 1
3 C 20217 1
4 C 20260 1
5 C 1
6 C 1
7 C 2
8 92 2
9 C 1
10 C WASHER - thrust, armature. . . ... ..ot i et i e ciie s 1
11 C ARMATURE - starter motor .. .o ittt ittt e e i et et e ear e enans 1
12 NSS HOUSING - starter, order C 20230 starter., . . .. ... oo it 1
13 C 20336 CAP ASSEMBLY - commutator {includes items 14 through 23) .. ........ 1
14 NSS SPRING - brush ... ... i i e e e 4
15 NSS HOLDER -brush . ... . i i et e e i ieeeeaaes 1
16 NSS SCREW AND LOCK WASHER - brush mounting ................ 2
17 NSS BRUSH - ground. . ... ..ot e e 2
18 NSS STUD AND BRUSH ASSEMBLY . ... .. it es 2
19 NSS BUSHING - insulating. . . ... .ottt i i i e e eas 1
20 NSS WASHER -insulating .. ... i i i i i e e 1
21 NSS WASHER -stud mounting .. ... ...t e tininennen 1
22 NSS LOCK WASHER -studmounting. .. ............. ... 0. un.. 1
23 NSS NUT -stud mounting ... ..coiii it ittt et e i e 1
C 20337 KIT - brush and spring (includes items 14, 17 and 18) .. ... ............. 1

24 193- 57 LOCK WASHER - external tooth 1/4" .. ... .. .. ... . ... 1
1

25 129 101 NUT - /87 - 20 . e e

Printed in U.S.A. February 1980



18




CASE MODELS 446 AND 448 COMPACT TRACTORS

19
IGNITION AND CHARGING SYSTEMS
REF. PART NO. DESCRIPTION REQ'D
C 238563 BREAKER CONTACT ASSEMBLY ... ... .. . i 1
1 182- 520 SCREW -No. 10-24 x 1-1/2" . .. e i e 1
2 195- 513 WASHER - NO. 10, . .ot ittt e e e e 1
3 (o 23854 COVER - breaker box {includes items 1and 2) .................. 1
4 182- 545 SCREW -No0.8-32x5/16" self-tapping. .. ... ................. 1
5 192- 16 LOCK WASHER - NO. B. ... .ot e i e e e 1
6 C 23855 CONDENSER -ignition. .. ... ..o i it 1
7 61- 412 SCREW - 1/4" - 20 x 3/4" . .. o e 2
8 192- 402 LOCK WASHER - 1/4" .. e e e e 2
9 C 23856 CONTACTS -breaker . ...ttt et iae e 1
10 o 25100 BASE -breakerbox . ... ... ... 1
11 C 20345 GASKET - breaker box ... ... ... . . ... i 1
12 C 20347 PLUNGER -breaker box . ... ...t 1
13 Cc 20353 LEAD - breaker tocoilnegative .. ... ........... . ivivriniininnn 1
14 173- 210 SCREW - No. 10 x 1-3/8"' round head, machine ... .......... .. ....... 3
15 214 259 CLAMP -coll mounting. . ... oo v it e e e e 1
16 C 20344 RETAINER - spark plug cables 1
17 C 24955 CABLE -sparkplug .................... 2
18 92- 3 LOCK WASHER-No. 10 ............... 3
19 N 7480 COIL-ignition ...................., 1
20 C 25845 SPARKPLUG. ................... 2
21 C 21945 REGULATOR/RECTIFIER - 12 volt 1
22 C 24956 STATOR - alternator charging, Q. . . ) 1
23 c 25227 CAP- Ol v veeanrnn. s XQ 2
24 C 25338 CONNECTOR - stator. . . .. 1
C 24957 BRACKET - alternator le 1

Printed in U.S.A.

July 1982






CASE MODELS 446 AND 448 COMPACT TRACTORS

HEAT SHIELDS AND ENGINE BAFFLES

REF. PART NO.
1 c 256489
2 C 25490
3 113- 1
4 192- 19
5 129- 101
6 C 25766
7 c 25767
8 187- 1036
9 Cc 26255
EXHAUST SYSTEM
1 C 24703
2 C 25071
3 L 47766
4 129 102
5 c 26207
6 61- 512
7 c 25073
8 & 24296
9 c 23581
10 C 23580
1 214- 272
12 c 23686
13 192- 404

Printed in U.S.A.

21
DESCRIPTION REQ'D

SHIELD -exhaustpipe L.H. . ... .. e e 1
SHIELD -exhaustpipe R.H. . ... ... . . i e, 1
BOLT-1/4" - 20 X 1/2  ReX v vt ittt e it ettt een e nnns 2
LOCK WASHER - 1/4" L . e i e et it e et 4
N L 7 A0 T 4
BAFFLE -cylinder L.H. . ... .. .. i i i e e 1
BAFFLE -cylinder R.H. ... . .. i i e e i 1
SCREW - self-1apping. . . .. oo vt it i it i e it e et 2
SUPPORT - pUmpP mMOoUNting .. oottt ettt ittt e e e et e e 1
MUFFLER ASSEMBLY - exhaust (inclu 1
PIPE - engine exhaust L.H. ........ \ 1
CLAMP ASSEMBLY - muffler ... .. @ 4
NUT - 6/16" N.C. hex. . \ .............................. 1
GASKET - exhaust. . ....., X <> ............................ 2
BOLT - 5/16" x 5/8" sock t(b ................................. 4
PIPE - engine exhaust B A 1
WRAPPER - muffler @ .................................... 1
€ ) 1
y . 1
(% 3
1
4

July 1982



22




CASE MODELS 446 AND 448 COMPACT TRACTORS

CHOKE AND THROTTLE

REF. PART NO. DESCRIPTION
1 C 25603 CONTROL -throttle.. .. ....coi it n
2 C 12224 HANDLE - throttle control, black . . ... .............
3 c 25604 CONTROL -choke . .......c.ciiiiiiiiiinnn..
4 C 14506 HANDLE - choke control, white. . .................
5 111- 5 BOLT - No. 10- 24 x 1/2" N.C. round head, square neck
6 192- 18 LOCKWASHER-No. 10 ........ ..o
7 129- 17 NUT - No. 10- 24

FUEL SYSTEM

1 C 10657 ELBOW ASSEMBLY -fuel tank ..................
2 A 62079 RETAINER - fuel tine (optional) .. .. ..............
3 C 25480 HOSE - fuel line 48" (1220 mm) .. ..... ... v ...
4 C 23815 TANK -fuel. . ... e,

5 C 11529 CAP - fuel tank (includes insert)

6 C 115456 INSERT - fuelcap ...........

7 C 23527 LINER-tank..................

8 C 14690 CUSHION - fuel tank

9 2

14- 274 CLAMP - hose 1/2" . ...... ﬁ\

Printed in U.S.A.

July 1982

NN — e e N) =

23






CASE MODELS 446 AND 448 COMPACT TRACTORS

PTO CLUTCH LINKAGE

REF. PART NO. DESCRIPTION
1 A 37247 KNOB -lever, PTO . . ... ...
2 195 533 WASHER - 1/2 . e
3 C 24872 ARM ASSEMBLY -PTO. .............. ... ...
4 353- 462 BUSHING - lever, control tower. .. ...............
5 Cc 20093 BUSHING -special . .......... .. .. ..........
6 138- 96 PIN-roll 3/16" x 1. ... e
7 (o 20053 BUSHING-nvylon. . .......... ... ... ... .......
8 113- 207 BOLT-3/8"x1”"N.C.hex........ ...,
9 c 25013 LEVER-PTOengaging. . ...........coovvean..
10 132 310 PIN-cotter 1/8" x 1. . ... .. ... ... ...........
11 C 14906 WASHER -nylon 3/8" . ... ... ...
12 C 19867 SPRING -clutchrod. . .........................
13 353- 442 BUSHING -special .. ............ ... .. .......
14 C 20039 ROD-clutch ............ i
16 C 19767 GUIDE -clutchrod. . . ... ... ... i
16 131- 178 NUT -lock 3/8“N.C.hex.......................
17 195- 104 WASHER - 3/8" . .. .
18 C 26265 LEVER -PTQOengaging. . . ........ ... ...
19 Cc 26264 BRACKET - support, PTO lever
20 C 26266 BUSHING - flange, nylon . . . ... ........
21 138- 63 PIN-roll /8" x 1-1/4" ............
22 H 202325 WASHER -spring. ..............

Printed in U.S.A.

25

o
m
Qe
o

July 1982

B e m m PN = m R RON e N R e = = = = -






CASE MODELS 446 AND 448 COMPACT TRACTORS

CLUTCH ASSEMBLY (PTO)

REF, PART NO. DESCRIPTION
C 24783 CLUTCH AND FAN ASSEMBLY ..., . ittt
1 C 16616 FAN-cooling. ..ottt e
2 C 24741 HUB-clutch ... ... i e ittt e e
3 C 23392 ARM-endading ......... ittt e i
4 164- a1 SCREW-5/16"-18 x 1" flathead socket . .. .............
5 193- 76 LOCK WASHER - 5/16" special external tooth .. ..........
6 0] 2815N WASHER -fan 17/32" .. . .. i i e i
7 o 156515 WASHER - spring. .. .. ...t i e
8 C 15557 WASHER -spacer .050. .. ..o iit it iii e e
9 C 26353 KIT - pulley and disc assembly {(includes item 19) ..........
10 C 23740 KIT-frictiondisc ... .....ivvt it
1 (o 23245 BEARING -ball ...... ... i i i
12 C 23033 CAM -clutch ... ... i et e e
13 C 16786 SPRING -clutchload. ...........ciitiii i iiiinnn,
14 129 125 NUT - 172" NoF. e e et ecie e
15 C 23627 GUIDE-adjusting nut . ... ..ottt ittt it e i ienannn
16 C 23624 WASHER - spacer. . ..ot e
17 C 23630 SPACER -hub . ... i i e
18 C 23625 NUT -adjust . ...t O e e e e et
19 c 26346™ SPACER - washer .100” (see note on dpposite Page for early

Printed in U.S.A.

production) . . .. ... .

* Use S/N and after: \\0
446 — 14025431 @

448 — 14028081 .
On some late production, item\194sreplaced by

(2) .0850"" spacers. Use ite@ service.
o @5

July 1982

27

_—m e = A NN W =2 WO =N =

N



28




CASE MODELS 446 AND 448 COMPACT TRACTORS 29

HOOD, FRAME AND GRILLE

REF. PART NO. DESCRIPTION REQ'D
1 Cc 26272*% FRAME -main . ... i i e e e e 1
2 C 24821 ] = I R V- T 1
3 C 24137 SPRING -1atCh . . ...t e e e e e e 2
4 C 23573 HOOD AND GRILLE ASSEMBLY (includes item 31) 446 (shown)........ 1
4 C 25423 HOOD AND GRILLE ASSEMBLY - (includes item 31)448 ............. 1
5 C 23527 I LA o S ' ' Yo 1
6 C 22023 HINGE - frame . . .ottt i ettt ettt st et e iiannans 2
7 131- 1318 NUT -lock 172" NLF. ot e e e e e et i e 2
8 C 18733 PIN - attachment. . ... ...t i et e e et e eeer e 2
9 131- 1181 NUT =10k 378" N.C. ottt e e e e e ettt 4

10 195- 525 WAGSHER - plain 3/8" x 13/16"" Q.D. (over engine footpad) ............. 4

11 C 18163 LINER - instrumentpanel. . .. c.ooiiiin it ittt e 1

12 Cc 16362 ROD -hood hinge. .. ..v it ittt e e et et e e e e 1

13 132- 46 PIN - cotter 1/8 X 3/8" . .ttt e et e e e, 1

14 C 15410 CUSHION - washer. . ...t e e e e e e e ee e ens 4

15 195- 2029 WASHER - pltain 3/8'' x 1-1/4" Q.D. (undercushion). ... ............... 8

16 113- 219 BOLT - 3/8" x 2-1/4"" N.C. hex 4

17 C 25317 PAD-footLH. ......................... 1

17 Cc 25318 PAD-footR.H........................ 1

18 113 113 BOLT-5/16"x7/8""N.C.hex.......... 2

19 192 20 LOCK WASHER -5/16". . ............ 2

20 C 14729 SPACER - rear, frame............. 2

21 192 23 LOCK WASHER - 1/2". . ..... Q¢ .. 0 4

22 113 424 BOLT - 1/2” N.C, hex, transax| 3

22 166- 86 BOLT -1/2"" x 1- 1/4" ﬂange 1

23 138 2073 PIN - roll 3/16" x 1-1/4" 2

24 C 16373 PIN-latch........... : 2

25 C 24820 RETAINER - batter & 1

26 113 1 BOLT-1/4"-20x NP 9

27 192 19 LOCK WASHE e et et e e 5

28 129 101 A L I R 4 4 =50 b

29 C 24822 COVER® 5@ ore S/N 9785993 - 446, S/N 9788982 -448). . . .. .. 1

29 C 25496 Ccov (use S/N 9785993 - 446, S/N 9788982 and after) . ... ..... 1

30 193- R-1/4"external tooth. .. ........oiiiiiiiinnnann 4

31 C 16361 HI o T 1

446 — 1401133
448 — 1401353

57 LOC.
*also use C26266, C262 -'t‘-‘,-“ 526
138-63 and 132- 2

31 ore’3/N:
@

Printed in U.S.A.

July 1982






CASE MODELS 446 AND 448 COMPACT TRACTORS 31

SEAT, FENDERS AND TOOL TRAY

REF. PART NO.

1 C 26066
2 c 16404
3 13- 441
4 13- 424
4 13 118
5 192. 20
5 192- 23
6 c 19417*
7 c 16429
8 C 26215
9 c 15410
10 195- 2021
11 13- 122
12 o 14534
13 121 106
14 C 17152*
15 C 25303
15 C 25304
16 o 14728
17 C 16393
18 195 525
19 o 17216
20 c 17066
21 131- 178
22 C  26028**
23 C  26029**

*use before P.I.N.

446 — 9787668
448 — 9789872

Printed in U.S.A.

DESCRIPTION REQ'D

SUPPORT -seat, front . ... .v vttt it it ot e e e e e
SUPPORT - 80at, KA . . oot ettt et it e e et ettt e
BOLT - 1/2" x 2-1/8" N.C. ReX « oottt e e e e e e et e e
BOLT - 1/27 X 17 NuC. heX ot vttt ot e e e et e e e i

LOCK WASHER - 1/2" L e
TRAY - 100l . . oo e e e
PIN -seat hinge. . ... oot i i e e e e
SE AT L e

WASHER - 5/16" x 1-1/4" 0D, ZIiNC .+« oot ot e e e e e e
BOLT - 5/16" X 1-1/2 . it e e e e e e
BUMPER -5€at. .. ...ttt et e e e e e
BOLT-5/16"x 1/2” flange 10K . . .. ..o n et e e 1
HINGE ASSEMBLY*- seat

LEVER-shift .....................

WASHER - 7/16" x 1-1/4” O.D. .... /=)
SPRING - shift lever.......... e @

—_ e ) el e e e e = e ONDPDPD RO mm D= DN -

: **use P.I.N.@n %

446 —
448 —

Q
@

9
<3

July 1982






CASE MODELS 446 AND 448 COMPACT TRACTORS

33

FRONT AXLE

REF. PART NO. DESCRIPTION REQ'D

1 C 18813 AXLE - front . .. it e e 1

2 C 26205 SPINDLE -righthand .. ....... ... it nnnanns 1

3 C 26206 SPINDLE -lefthand . ... ... .. e i et i et ie e 1

4 138 99 PIN - roll L e e e 2

5 C 22278 PIN - retaining, axie pivot. . . . .. ... e e 1

6 C 13716 WASHER - thrust. . ...ttt it e it et et et e i 4

7 219- 404 FITTING - lubrication . ... oot et e e it e e e 3

8 C 13106 COVER - lubrication fitting. . ... ... vt it it e ittt eeeen e 3

9 132- 31 PIN - cotter B/32" x 1-1/4" . e e e e e e e 2
10 C 12975 WASHER -wheel spindle. . ... ... . . . . . . . e e 2
11 A 30881 WASHER - wheel spacer. . . ... ...ttt it e 4
12 187- 1046 BOLT-3/8"N.C.hexhead . ... ..ottt ittt i i i 1
13 C 22992 KIT - drag link {(use before S/N 9787865-446, 9790110-448) ............ 1
14 192- 23 LOCK WASHER - 1/2" ZiNC. . . . oot et e e e e e et 3
15 129 165 NUT - 1/2” N,F. R.H. thread, special. . ... ........ ... i 6
16 129- 365 NUT - 1/2" N.F. L.H. thread, special .. . .. ... i, 2
17 C 21527 BALL JOINT - 1/2"" L.H. (use before S/N 9787865 - 446, 9790110 - 448) .. 2
18 C 21526 BALL JOINT - 1/2” R.H. (use before S/N 9787 - 446, 9790110 - 448) . . 2
19 C 22568 PIN-axlepivot ....................... NN - e 1
20 219- 17 FITTING - lubrication .. .............. N 2
21 C 21529 TIE ROD- (use before S/N 9787865 - 446( 9790%10-448) ............. 1
22 C 12102 BALLJOINT - 1/2" R.H. (use S/N 9787865446,

9790110 - 448 and after) Q.. Na)) e oo oeneieenieiii 2
23 C 13605 BALLJOINT - 1/2” L.H. {use %@ - 446,
9790110 - 448 and after I 2

24 C 25855 TIE ROD - (use S/N 978786 @ ,9790110 - 448 and after) .......... 1
25 C 25857 LINK - drag (use S/N 9 C =446, 9790110 - 448 and after) ......... 1

Printed in U.S. A,

:D

July 1982



34

R _o
O—&

Use before PIN:

€) 4a6 - 14011642
448 — 14013773

Lo

o

446 — 14010760

448 — 14013156




CASE MODELS 446 AND 448 COMPACT TRACTORS

STEERING GEAR

REF, PART NO.
1 C 16945
2 c 18014*
2 C 26325
3 131- 1113
4 c 16200"
4 C 26326**
5 NSS
"6 C 14200
7 C 14201
8 129- 148
9 195- 2021
10 192- 20
11 13- 102
12 C 18711
13 13- 206
14 192- 21
15 195- 2069
16 C 15096
17 126- 16
18 C 24098
19 219 404
20 C 12975
21 C 18017
22 c 25788
23 C 25787
24 195- 2029
25 13- 241
26 129- 103
27 195- 126
28 138- 143
29 195- 541
C 13106

*use before PIN:
446 - 14011642
448 — 14013773

Printed in U.S.A.

DESCRIPTION

CAP-steeringwheel . ...ttt i ettt
WHEE L - S16ering . . ..ottt e e et e e e
WHEEL -steering. . ... .ot e e i i et
NUT -10oek B/8" . . o
SHAFT -steering. ... ...t i e ettt e et e e
SHAFT - teering . . ..o i e it et e
SUPPORT - steering gear (use items 14, 22, 23, 24, 25, 26 and 27) .. ..
PIN - pIVOt .o e e e
WASHER - shim .. .. i i i e e et e e

NUT - 3/4", special
WASHER
LOCK WASHER - 5/16"” zinc
BOLT - 5/16" x 3/4” N.C. hex
GEAR - steering

LOCK WASHER - 3/8"
BUSHING - flanged nylon. . . ..............

KEY - Woodruff 3/16" x 3/4” (4.76 x 19.05
TUBE -steering. .. ...........u....

RETAINER - steering wheel .

WASHER - 7/16" x 1.25 ;5N\~ o oo

BOLT - 3/8" - 16 x 3/ Ha)) ittt i iy

use) PIN and after:
@A 46 - 14011642
448 — 14013773

9
<3

BOLT - 3/8" X 3/8" N.C.REX « v e e e e e e e e

WASHER -5/8" zinC. .. . ..o e

arly production) . ...

FITTING - lubrication, 46 degrees .. .. .((L.N\Y. ... ..o ...
WASHER -5/8" .. .. ............ @ :

SUPPORT - steering gear . ... \g} ..........................
PIN-pivot .............(

35

=
m
Q
o

T o S N, T S T N R O S [ - T Tl i i i M i

UAR

July 1982






e e

CASE MODEL 446 AND 448 COMPACT TRACTORS 37

BRAKE ASSEMBLY

REF. PART NO. DESCRIPTION REQ'D
1 C 22316 PEDAL -brake actuating . . . ..o vttt ettt e 1
2 C 19183 ARM-brake pedal. . ... .. i e 1
3 138- 2073 PIN - roll 3716”7 x 1-1/8" L . .. e e e 1
4 C 25022 SPRING - return. . ..o 1
5 131- 164 NUT - lock, special. . . . ... e e i 2
6 C 16164 TAB -t o 1
7 C 18147 LEVER -brake ocK. . ..o oo e e e e 1
8 C 16379 SPRING -brake lock . ......coiin i i, 1
9 C 218567 SPACER -brakepedal .. ... ... 0.t 1

10 C 23909 BAND - brake. . ... .o e e 1

11 C 23910 PIN - clevis. ..o e 1

12 113- 2262 BOLT-3/8"-16x 1-1/2" heX. . . oo v et e e e i 1

13 129- 143 NUT -3/87 - 16special .......coouruie e e i 1

14 C 23899 ARM-brake. . .. ..o e, 1

15 Cc 24761 ARM - brake (includes adjustment nut} ... ............0 0, 1

16 C 23883 GUIDE - brake actuator. . .......o ittt 1

17 195- 533 WASHER - 831 LD, .. e e e 4

18 132- 310 PIN -cotter 1/8"" x 1" .. ... ... ... ...... 3

19 213- 4 CLEVIS . ... e, 1

20 141- 4 PIN-clevis...................... 1

21 132- 321 PIN -cotter ............... ... .../ 1

22 C 25306 1

NO A WN =

ROD -brake. .................. @
N\
FRONT AND REAR WHEELS \

24438
30064
24433

403
12110
70062
12370
13106

CO>ONOD>O
®

Printed in U.S.A.

WHEEL - rear, 6 bolt (@hife ) . . . ..ot e e e, 2
BOLT - rear wheel — N .o o ot e e e e e e 12
WHEEL - front w@ ludes BBarings). . . .. ..oooees 2
FITTING - lubficatiorry. . . . o oot e e e e e e e e e 2
BEARING el NN - . oo oo 2
2
2
2

February 1980






CASE MODEL 446 AND 448 COMPACT TRACTORS

HYDRAULIC SYSTEM
REF. PART NO.
1 c 26255
2 13 206
3 61- 616
3 62- 616
4 192- 21
5 w 5063-S
6 C 25209
6 c 17298
7 C 26278
7 C 24828
8 218 5065
9 218- 5007
10 c 25333
11 C 25334
12 C 22769
12 C 25376
13 214 254
14 H 317271
15 C 24818
16 C 25237
17 C 25239
18 C 25240
19 C 23326
20 C 24827
21 C 18797
22 218- 5006
23 Cc 26182
24 195- 104
25 NSS
26 218 5107
27 218 5007
28 c 25967
29 166- 86
30 182 246
31 131- 351
32 218 5062
33 218 5007,
34 A 30
35 C 1
36 L 7
37 C 0

Printed in U.S.A.

DESCRIPTION

SUPPORT - pump mounting

BOLT - 3/8"" x 3/4" N.C. hex, support mounting
SCREW - 3/8” x 1" N.C. hex, socket head (early production}

SCREW-3/8"- 24 x 1" N.F,
LOCK WASHER - 3/8" zinc

KEY - square 1/4” x 3/4" (6.35 x 19.5 mm) {engine shaft)
COUPLING - pump, 9/16" shaft {see page 43}
COUPLING - pump, 1/2" shaft (repairs page 43)

PUMP - hydraulic 1/2" shaft

PUMP - hydraulic 9/16" shaft (repairs page 43)

FITTING - hydraulic 3/4" x

“O" RING - 5/8" (for C17236 fitting)

TUBE - valve to lower motor

TUBE - valve to upper motor port
EXCHANGER - heat (446) shown

EXCHANGER - heat (448} .
CLAMP-hose...........

HOSE - rubber, tank to heat exchanger

RESERVOIR - hydraulic oil

CAP - reservoir (includes insert). . ......
INSERT - reservoircap. ......

ELEMENT - insert. ..

MOTOR - hydraulic (repairspage 41) . . ....... .. ... i,
TIE -hoseclamp.........
SPRING - compression (448)

thread (late production) .................

(repairspage 43) ........ .. ...

778 O NG, . o
0L o

PP N S NN e e ]

SN, WWNRN R 2NN =R

July 1982

39



40




CASE MODEL 446 AND 448 COMPACT TRACTORS

SPEED CONTROL

]
m
al

= QWO NOOh WN—

-

PART NO.

OO0 >

=

29-
Cc

195-
132-
138-

37247
12093
24819
25505
21518
18742
122
19025
521
320
2072

DESCRIPTION

KNOB - speed control . .......
BUSHING -lever............
LEVER - speed control . ......
SPRING - compression .......
WASHER -nylon............
ROD-control . .............
NUT - 5/16” N.F. hex, zinc. ...
JOINT-ball ...............
WASHER -5/16" ...........
PIN - cotter 3/32" x 3/4" . ., .,
PIN -roll 1/8" x 1-3/4".......

HYDRAULIC DRIVE MOTOR

CWOONOOPWN =

-

11

13
14
15
16
17

OO0O000000O0COO0000000

14655
16516
19040
19039
14827
14837
18382
14828
14829
14830
14831

24731

71234
71235
60857
19041

14836
14838
19212
19037

Printed in U.S.A.

MOTOR - hydraulic. . ........
RING - retaining........
SPACER - (see kit below).
SEAL - oil {see kit below)
HOUSING ASSEMBLY ..
ENDCAP.............
SEAL - {see kit below) . . .
SHAFT - coupling ......
DRIVE LINK.........
PLATE - wear

July 1

41

s}
m
Q
&)

—_ e e e o ek el e =

— e N eed e el e e ) emd ek b =3 ) = e e = el

982






CASE MODEL 446 AND 448 COMPACT TRACTORS

HYDRAULIC PUMP AND COUPLING (PARKER-HANNIFIN)

s
m
m

QO ONOU PWN==

10
11

12
13
14
15
16
16
17
17
18
19
20
21

HYDRAULIC PUMP (CESSNA)

@;@APH RAGM - wear plate

COVER - front {9/16" shaft use C24828) (1/2'' shaft use C26278) ...
COVER - rear (9/16" shaft use C24828) (1/2"" shaft use C26278) . ...
SEAL -shaft ..o i e
BODY - pump (9/16'" shaft use C24828) (1/2"' shaft use C26278) . ...
SEAL - diaphragm............. e
GASKET -back up ..o ov oo i e
KEY - 3/16" square x .609” (4.76 mm x 1647 mm) ............

-—
CWONO WK =

—_ = e -
adswn =

PART NO.

DESCRIPTION
C 26278 PUMP - hydraulic 1/2" shaft. . ... ... .couet it
C 24828 PUMP - hyd. 9/16 (14.29 mm) shaft. . . ... .. ... ... . i
F 53109 PIN-dowel ........c0iiii i ettt et eninann
C 24861 COVER -rear . ...t e e it e e e
C 15731 GEAR ASSEMBLY -driven. . . oo vt e et et e it et e e e aan e
C 15732 O RING - COVEr . it e it i ettt e e e,
C 15733 BODY - PUMP . .ttt e e e e e e
C 16734 COVER - front ... iv ittt ittt annanse et nnneanens
C 15735 SEAL -shaft ... ...ttt i e i et i s
C 26280 GEAR ASSEMBLY - drive (1/2”shaft) ......................
NSS GEAR ASSEMBLY - drive (9/16" shaft) . .....................
C 24862 SHAFT -drive (9/16" shaft) ........... .. v nnn-
C 24863 GEAR -drive (9/16"shaft) . ... .o i e
C 24864 KEY -gear (9/16"shaft) ............................
C 24865 RING - retaining (9/16""shaft) ........................
C 16737 PLATE - Wear .. ... ittt i s ittt e
C 15738 SHIELD -heat. . ... ..ottt i i ettt e sttt tein e
C 15739 GASKET ...
C 16740 SEAL ... e,
113- 111 =10 R
A 21075 KEY - 3/16" (4.76 mm) square (for
C 19207 KEY - 1/8" square x 3/4" long ({©
A 50773 WASHER. ...........
C 25209 COUPLING - pump (9/16" Sha
Cc 18916 COUPLING - pump (1/2" sh
NSS HUB -
NSS HUB - (order ite
83- 55 SCREW - set
Cc 15036 SPIDER ..

NSS

F 9883
FHO 40600

NSS

NSS @

89 4%

NSS

A 21 075

H 218354

NSS

NSS

211- 306

H 755413

166- 32

Printed in U.S.A.

GASKET - back up

GEAR - drive (9/16" shaft use C24828) (1/2" shaft use C26278) ....
GEAR - driven (9/16" shaft use C24828) (1/2" shaft use C26278) ...
BALL-steel 7/32 (5.55mm) ... ..t e
PIN - dowel 1/4" x 1-1/4” (6.35 mm x 31.76mm) . .............
BOLT-5/16"-18x 2-1/2" 12pointflange , .. .........c......

43

—lM—lﬂ—-ld.h—ld.b_hd-—ﬂdM—\—\—ldd—)_}_lM

[ e S

July 1982






N

CASE MODEL 446 AND 448 COMPACT TRACTORS

HEAT EXCHANGER MOUNTS AND MUFFLER SHIELDS

REF. PART NO.
1 C 25419
1 c 23482
2 113- 118
3 Cc 22972
4 113 1
5 c 23558
6 C 23559
7 c 25164
8 c 25566
9 187- 1252

10 192 19

Printed in U.S.A,

DESCRIPTION

SUPPORT - heatexchanger (448) ............... . 0ot

SUPPORT - heat exchanger (446) shown.................
BOLT -6/168" X 5/8" . . .ttt e e e
SHIELD -heat, muffler . ...... oo
BOLT -1/4"-20%x 1/2" heX .. ..ot e e e cieenann
PAD -insulation. .. .. vv vttt it e
RETAINER -insulation. . . ... vivne i i i ee e
RETAINER - heatexchanger (448} ... ..................
WASHER - heat exchanger bracket .....................
SCREW - 1/4" x 1-1/2" flat head Phillips. . . ... ...........
LOCK WASHER - 1/4" . ... e i e i

45

NWNR == -

April 1981






CASE MODEL 446 AND 448 COMPACT TRACTORS

HYDRAULIC CONTROL VALVE (TWO SPOOL)

REF. PART NO. DESCRIPTION REQ'D
C 21496 VALVE -control, two spool . ... .o ittt it it iiiee e e 1
1 A 60273 RING -retaining . vovveieer ittt ittt ittt e i ieianannns 2
2 NSS SPOOL -motor (order C21496). . . ... ..t i ir i c e 1
3 NSS SPOOL -lift (order C21496) ... ... itiii it iieiiiiinnannn 1
4 A 7982 SEAL -5p00l ... e e e e e 4
5 NSS BODY -valve (order C21496) . ........cvi i innnnns 1
6 211- 9 BALL -steel 5/16” (7.94 MM} . ..ot v ii i e et e e 1
7 C 21507 SPRING -relief ... ... i e 2
8 C 17433 SCREW -reliefadjust. . ... ..ottt i i i e it iinns 1
9 C 17435 GASKET -reliefadjustcap - ..ot vt s eneiinaamae e 1
10 129- 531 CAP - adjUSE SCIBW . « <« v v e v et e et e e e ettt inens 2
1 C 17439 DETENT -Spo0l. . .0ttt e et e e et 1
12 Cc 13200 SPACER -detent . .. ... i e e e 1
13 Cc 18850 SPRING -detent retUM . v v ii vt s et it e i ettt et e et eiaeeennnan 1
14 C 17440 WASHER - retUMm. . oot ittt et et ettt et ettt et e e 1
15 C 21505 SPRING -relief ... i i e e e e 1
16 211- 7 BALL-steel 1/47 (B.35 MM} . ...t ittt ittt e e it e i iannns 3
17 C 17438 COVER-detent...........couun.. 1
18 C 17443 SCREW-detent. . ............... 2
19 C 17444 SPRING -detent ............. 2
20 169- 114 SCREW-cover.............. 2
21 221- 841 PLUG - PIpe. . .o onneee o @ 1
22 C 21506 RETAINER - ball seat . o\\... 1
23 C 21509 SCREW - adjust, relief \ RS 1
24 C 21508 GASKET - adjust cap .. ............................... 1
25 C 21510 CAP - adjUsST SCIBW 7 N« e e it ettt e ittt ettt aeee e e e 1
C 21504 KIT - relief (includes i 4.22,23,24and25) ....... ... . 1
C 21511 KIT - relief {includes 9,10,16and 16) .........cccvviiirenn.. 1
Cc 18851 KIT - detent (in s11,12,13,14,16,17,18,19and 20) ....... 1
DRAWBAR AND TOW HITCH S @
1 C 13360 A ‘\" R 1
2 192- 23 3P - 2
3 113- 124 2

Printed in U.S.A. February 1980



48

)

. o - o tn — = — e ——

o AN

Py N
P A\
< A\

XN
LN NN P
I — AT\ AN y U
AN VNI A
(2NN \Y )
P INNVRg
) U | MY

P e atidiny
s ~ By -
N2 ~
-\



CASE MODEL 446 AND 448 COMPACT TRACTOR

TRANSMISSION AND FINAL DRIVE

49

REF, PART NO. DESCRIPTION REQ'D
C 24843 CASE ASSEMBLY - transmission . . v v vt v it ettt nncn s eanneenennann 1
1 NSS CASE - transmission (order C24843 assembly) .................. 1
2 C 12713 BEARING-flange. ... ... ... i ns 2
3 Cc 24804 BEARING - flange . . . ..o ottt e e 2
4 C 24803 SEAL-shaft ...ttt it it i e e e 3
5 C 13241 BEARING -Sleeve . . oo it it i ittt it it e et e e e e 1
6 C 13385 BEARING -sleeve . . ... .. i it i it ettt e e 1
7 C 13266 SEAL -shiftrod. . ... ci it ittt it i i st i ettt 1
8 F 7232 BEARING -r0oller .. ii it i e e e ettt 1
9 C 25177 DIFFERENTIAL ASSEMBLY . ... . i et 1
10 221- 3 PLLUG - filler and drain 3/8" (late production) ....................... 2
10 221- 4 PLUG - filler and drain 1/2” (early production) ...................... 2
11 138- 2073 PIN - 10l 3/167 X 1-1/8" . o et e ettt e e eeens 1
12 C 22638 SHAFT -axlte, short RH. ittt i e i ettt tee s et eanns 1
13 126- 128 KEY - Woodruff, brakeidler. ... .. .. ... .. . 1
14 C 22637 SHAFT -axle, long L.H. . ... i i i i i i ee e 1
15 B 52144 RING -retainer, axle. . ... it i e e e e e e e e 2
16 C 13196 GASKET - transmission cover 1
17 C 13197 COVER - transmission. . . . ............... 1
18 A 50096 BREATHER - transmission. . ............¢ A 1
19 192- 19 LOCK WASHER - 1/4", .. .. .......... 6
20 121- 21 BOLT-1/4" x 1/2"” N.C. hex ~a A 6
21 C 12725 FORK-shift............... .. @ 1
22 c 24802 ROD - gear shift ...........5 Xo ........................... 1
23 Cc 14168 RING - retaining. . ........ N - r e e e e e 2
24 C 14644 GEAR -clusterinput. . .. . A\ ) 1
25 C 12561 GEAR - high 41 tooth.. . % .................................. 1
26 C 12552 GEAR -low BB tooth . N\ . & oot ettt e, 1
27 NSS DIFFERENTIAL C. ..................................... 1
28 C 26258 BRAKE DRUM /o S it ittt i e et e ettt 1
29 o i 2
30 2
31 -
32 1
33 1
34 4
35 4
36 2
37 ASHER - Spacer . . ... .ottt et e et e i e UAR
38 GEAR -brakeidler . ... ... i e e e 1
39 RING - retainer, brake idler. . . . ... .o i i i i i e et 1
40 BOLT - 1/2 - 13 X 17 heX ottt e e ettt e i 3
40 BOLT-1/2"-13x1-1/4" flange .. . ..ot ii ittt e e iaeeanns 1
41 LOCK WASHER - 1/2" . o . i e e e e et e 4

Printed in U.S.A.

April 1981



50




CASE MODEL 4468 AND 448 COMPACT TRACTOR

HYDRAULIC LIFT
REF. PART NO.
1 C 19661
2 219 404
3 C 18251
4 1322 310
5 c 17734
6 C 17249
7 C 17250
8 13 207
9 131 1181
10 C 16163
11 A 37247
12 c 12003
13 132 320
14 195- 533
15 C 21518
16 C 25595
17 195 521
18 C 18742
18 129 122
20 C 19025
21 13 207
22 131 1181
23 195 104
25 cC 18888
26 C 2149
27 218 5056
28 C 17224
29 NSS
30 C 16133
31 cC 19104
32 c 17732
33 C 14970
34 A 7623
35 A 30971
C 13106

Printed in U.S.A.

61

DESCRIPTION REQ'D

SHAFT ASSEMBLY - lift
FITTING - lubrication
PIN - cylinder to lever
PEN - cotter 1/8 X 1/ ittt it it et ettt et e e
1 15 = T
BRACKET - mounting, t0P. . . - .o vi vttt et e i et i ie i miennaeanens
BRACKET - mounting, bottom
BOLT -3/8" x 1" N.C. hex
NUT - 3/8" N.C. hex
LEVER - lift control
KNOB - control lever
BUSHING - liftlever. .. ..o oottt it st i e e st
PIN - cotter 3/32" x 3/4"
WASHER - 1/2"
WASHER - nylon . ..ot i e e e e
SPRING - control lever
WASHER - 5/16"

.......................................
.........................................

NUT - lock 3/8" N.C. hex.........

WASHER - 3/8"" x 1-1/8” O. e
PIN - cylinder base .........\ AR
VALVE-hydmunthospﬁgng

FITTING - valve (include 470" ring). ...

v}
@)
)
'
Q
o]
=
=
=
o
_lM-—i—\dd—l_l_lm-—\-—l”ww_‘_.,_;_l.—\—l—l_lﬂ—ld.bk””_\mdd__\

August 1980



52




CASE MODEL 446 AND 448 COMPACT TRACTOR

ELECTRICAL SYSTEM
REF, PART NO.

1 C 24898
1 C 25564
2 C 24815
3 C 24809
4 C 14565
5 C 24814
6 C 24813
7 C 19378
8 C 14537
9 C 18389
10 C 21945
11 C 23002
12 C 21989
13 c 18197
14 c 18113
15 C 23010
16 A 24509
17 C 14553
18 c 22571
19 C 20230
20 C 24956
21 C 24800
22 C 20349
23 C 23853
24 C 25845
25 A 27251
2 C 24954
27 C 2489
27 C 25563
28 223- 20
29 C 20353
30 C 25338
31 C 25485
32 C 25486
33 C 25499

Printed in U.S.A.

DESCRIPTION

MARNESS - wire (use' before S/N 9786764 - 446, S/N 9789345 - 448} . ..
HARNESS - wire (use S/N 9786764 - 446, S/N 9789345 - 448 and after) . . .
HARNESS - Wil o . it v e it ittt ae st santaansaarsaannns
CABLE - solenoid tostarter (black). . . ... i i i i s s
CABLE - solenoid to battery positive {red)} ................ .o,
CABLE - battery negative to ground (black) ................ .. ... .t
CONNECTOR - S1at0r .+ v v o i e et i it ien e et eaaann e eneenn
CONNECTOR - rectifier (early production) ...........cciiniu e
CONNECTOR - lights ..o oot i it e i it i it i e aanas
AMMETER -30amperes, 12v. ... ... i i e iaannas
RECTIFIER - voltage, 12v {early production) ............. ... ... . ...
SWITCH - neutral start {includes wire). ... ... e
INSULATOR - 10Cat0r. o it v i vt i it ittt nasnes s tenn e e aannnans
BATTERY - 12V .ottt ittt et ittt st e e et
L0 Y T =Y
SWITCH ASSEMBLY - ignition (includes key and lock washer} ..........
KEY - ignition ... oot ettt
SOLENOID - start 12v (use before S/N 9786764 -446, S/N 9789345 -448) .
HEADLIGHT ASSEMBLY - 12v (repairs page \
STARTER - (repairspage 17) .. ..o oo NN e s e r e i i e e

STATOR v v NN e,
SWITCH - neutral start, PTO . ... ... ) /A
COIL -ignition, 12v. . ... ... . ¢ S N N 1)
BREAKER CONTACT ASSE \@ltion (repairspage 19) ..........
SPARK PLUG - {includes gas N

GASKET - spark pl @ ................................
KIT - high voltage cabl ) - e
WIRE - solenoid to swilch_{ts¢ before S/N 9786764 - 446,

S/N 9789348 LAABIN . . ... e .
WIRE - solenoi {use S/N 9786764 - 446, S/N 9789345 - 448

e cluded in C24808 harness) .. .. ...c.ccvenuervnnn
contactstocoil negative . . ... .o ii it e

- 563

August 1980



y==3 === ,
Tl pmtm \\’lll..-.d
(R
v B
=
7 -
/, -
/ / &
¥ ]
\\

£
g




CASE MODEL 446 AND 448 COMPACT TRACTOR

ELECTRICAL SYSTEM HARDWARE

55

REF. PART NO, DESCRIPTION
1 Cc 23330 NUT -switchmounting........... it
2 C 23012 LOCK WASHER -internal tooth. .. . ............ . ovhi
3 131- 629 NUT -speed type “U" . ... vt e i
4 187- 1047 SCREW - No. 8 x 1/2" self-tapping, round head Phillips
C 22571 HEADLIGHT ASSEMBLY ... ..ottt itiiinicn i enan
5 NSS RECEPTACLE - headlight {order C22571}...........
6 A 41264 BULB-headlight . ........... o,
7 C 14304 GASKET -headlight. . . . ... i,
8 C 22573 LENS -headlight ............... i
9 113- 1 BOLT-1/4"-20x1/2"hex . ....c.viuiiiiinnennnnn
10 193- 57 LOCK WASHER - 1/4" external tooth . .............. e
11 129- 101 NUT-1/4"-20heX ... .ottt iiae e enncneannnens
12 111- 131 BOLT -1/4" -20 x 1-1/8" round head, square neck ........
13 192- 19 LOCK WASHER - 1/4" ... e et e e aeans
14 129- 162 NUT -5/16" NF heX ... ii e it e e e ciiie e caaees s
15 129 27 NUT-No 10N F. hex ...t ii i iie it e eenns
16 193- 26 LOCKWASHER -No. 10 ... .ottt i e e vineaenns
17 111- 202 BOLT - 5/16" x 3/4"" N.C. round head, square negk ........
18 111- 108 BOLT - 1/4"' x 3/4"" N.C. round head, square peck N\, .. ....
19 129- 102 NUT -5/16"NChex ............ N i
20 182- 9 SCREW - No.4-40x 3/4NC. ....... . ..........
21 129- 13 NUT-No.4-40hex............. A N’
22 192- 13 LOCK WASHER-N0.4 . ... . o N iveiinaanans
23 C 24069 COVER -terminal ... .......\ AN S T
24 113- 3 BOLT - 1/4"” - 20 x 3/4" hex NN, ¢ et
25 193- 29 LOCK WASHER -5/16 . /3 ) ) o v i e i i e e
26 C 10836 NUT - speed type . . .. % .........................
27 187- 484 SCREW - self tappi &h ...........................
28 113- 17 BOLT-1/4"-2 T
C 19521 CLIP - headlight iy . . . oot ettt it e e e eans

N

D70115 FLOODLIGHT AND K@HT (OPTIONAL)

...........

_, AP NN NN=S2NNNS = aODONNNNNBREN=SN= 2N

1 D 701156 | ASSEMBLY - floodlight and taillight. .. ......................
2 A 25213 @ RETAINER = 1aMP . v oot ettt et e e ee i e e e e iiieaans
3 A 4085 LAMP - NO.4409X . ..ot it ettt ettt v
4 33 % BULB - taillight No. 1141 .. .. .ttt ei e eeenens
5 NSS SHELL - light {order D70115 lightassembly). . ..................
6 193- SCREW AND LOCK WASHER-No0.8-32x3/8'N.C. ...........
7 A 6 BRACKET -moUNting. . v vr et ittt ettt st e eeen i ananen
8 113- 209 BOLT-3/8"x1-1/2" N.C. heX ... ..o e e i i inneans
9 192- 21 LOCK WASHER - 3/8" .. .ottt i et ettt e et
10 129- 103 NUT -3/8 " N.C. ReX . ..ot e sttt ee et i e s e e e s
1 10923 WASHER - bearing. . ... oo i it i i it e e e i
12 192- 23 LOCK WASHER - 1727 ottt e i it at e e ee i aas
13 129- 105 A L O L | T £ T O

Printed in U.S.A.

) wmd mmd 3 eed e b =3 = el ek = =3

August 1980



56

£33 110

ACAUTION

oFF _
uants — (JE

@mmrmu—l
svanT— B

nnnnnnnnnnnnn

AAAAAAA

NrutHaL
nnnnnnn

vvvvvvv

nnnnnnnnnnnnn GABOLINE 2
QNLY

.................

B lom |
! Ly
WP NN

g 0 T
LOCK




Printed in U.S.A.

57

CASE MODEL 446 AND 448 COMPACT TRACTOR
DECALS (English)
REF. PART NO. DESCRIPTION REQ’
1 321- 3585 DECAL -instrument panel . . ... ... ittt et 1
~— 2 321- 18 DECAL - aSOINE « « .+t e ev ettt e et e et e e e e e e e e e 1
3 321- 4767 DECAL - hydraulic reservoir. . . ..ottt it e e e et e e naans 1
4 321- 5930 DECAL-hood top (448) - . . oo ot e e 1
5 321- 1788 DECAL -shift range . v ottt et i e ettt et ettt i e i 1
6 321- 5297 DECAL -clutch, brake . .. .. ... . i i it i it e i ieeneans 1
7 321- 5107 DECAL -hood top (446) . ... i it e et e i iaee e ieaeannn 1
8 321- 5100 DECAL-hood R.H. (shown) . . ... ... . ... . i, 1
9 321- 5101 DECAL -hood L.H. = . .. . i e e 1
10 321- 5040 MEDALLION - “Case’ . . ... .t i it et et e e ans 1
1 321- 5097 DECAL - “Case’ seat hack . . ... vttt ittt e ettt et e e nanenas 1
{French and English)
1 321- 4734 DECAL -instrument panel . ..., ..ttt iieie e nneeranes 1
2 321- 4728 DECAL -gasolineg . . .. ii ittt ittt e e e e e e 1
3 321- 4764 DECAL - hydraulic reservoir. ... ..ottt ettt e en e enns 1
4 321- 4697 DECAL - parking brake 1
5 321- 4693 DECAL -shiftrange.................. 1
6 321- 4696 DECAL - clutch, brake 1
= Q@&
MOWER LIFT LINK 0\@
1 C 196562 LIV@%ﬁtary mower (shipped loose with tractor}. ................. 1
N

February 1980



58




CASE MODEL 446 AND 448 COMPACT TRACTOR 59

J26 THREE POINT HITCH
FRAME, LIFT RODS AND ARMS

REF. PART NO. DESCRIPTION REQ’
1 C 19740 HITCH PLATE ASSEMBLY ... .ttt ittt e r e et eeieaieans 1
2 219- 405 FITTING - lubrication. . oo v v oo it i i et ittt et et iaananens 2

C 24447 ROD ASSEMBLY - R.H. lift......... e e e e 1
3 o 14722 AL I T o o 1
4 C 14724 ROD ASSEMBLY - R.H Hift ... . ittt ittt it e e e s 1
5 138- 308 PIN - roll 1747 X 3" o e e e 1
6 132- 91 PIN - cotter 3/16" X 17 . ittt et e et ettt 6
7 196- 541 WASHER - plain B/8" . .. i it i e e e e 4
8 C 14715 N o 4 T 2
9 C 14991 CHAIN - 19 1iNKS. . vttt it et e e e et e et e ciineeeann 1

10 113 118 BOLT -5/16" x5/8 " N.C. heX, ZINC . . ..o vt i et ii e s encnenennnn 2

11 131- 176 NUT -lock 5/16" N.C. heX ..o v vt et e e e e i i 2

12 B 52118 PIN - retaining. . . ..o v ittt ittt e e 2

13 A 30338 PIN - retaining. . .. .o ot i e et e e e e 3

14 C 14725 ROD - it L H. L i e e e, 1

15 Cc 14717 PIN - clevis. . oo e e e e e e 1

Cc 14712 LINK ASSEMBLY. ... ., 1

16 C 14703 CENTER TUBE ASSEMBLY 1

17 C 14709 BALL END ASSEMBLY - R.H. thread 1

18 C 14710 BALL END ASSEMBLY - L.H. thrgg 1

19 138- b9 PIN - roll 1/8" x 7/8" 2

20 C 16128 PIN - clevis 5/8” x 3" ...... 1

J26 THREE POINT HITCH

CYLINDER AND DRAWBAR MOUNTING %%)

1 C 19740 HITCH PLATE S@ ..................................... 1
2 Cc 14975 PIN - lower cylj R oo T 1
3 C 14976 PIN - upper OUNEING « vttt ittt ittt et et aeeieeennnnns 1

4 132- 310 PIN - g0 @( .......................................... 3

5 113- 417 1-1/4” N.C., hex, zinc. ........ [ 2

B
S

Printed in U.S.A. February 1980



60




CASE MODEL 446 AND 448 COMPACT TRACTOR

J26 THREE POINT HITCH
HYDRAULIC CONNECTIONS AND COMPONENTS

s
m
m

221-
221-
C
C
218-
NSS
C
C
c
10 NSS
1 NSS
12 NSS

CoO~NOOVPAPWN —

F27 HITCH ADAPTER

1 Cc
2 C
3 113-

Printed in U.S.A.

PART NO.

1139
1375
25369
25368
5479

19476
19469
14692

17268

14872
14568
425

DESCRIPTION

HOSE - hydraulic,long. .. .. .....ccoovununnn...
FITTING - “T", swivel (includes 218-5004 “O" ring)
CYLINDER ASSEMBLY (use C19480 and C19481)

BODY -cylinder. . ................ ...,

BASE -cylinder ........................

SEAL-wiper ....... ..o
"ORING ...

BRACKET - hitch adapter . .
PIN - drawbar. . .........(CON\N ... ... ......
BOLT-1/2""x 3" N. C,

B N & I R e e T e & YT P S Y

February 1980

61



62




CASE MODEL 446 AND 448 COMPACT TRACTOR

K24 SLEEVE HITCH

P
m
n

PART NO.

C 22218
C 25371
195- 541
C 10898
c 14459
C 14460
410
192- 23
c 25382
c 14568
129 105
545
306
476
417

-
COONOOOHWN =
—
-
w

[y
BWON -
[
—_ =W O
@ena

Printed in U.S.A.

DESCRIPTION

HITCH FRAME ASSEMBLY . ... ...ttt
ARM - lift. .o e it i it ee s e
WASHER - plain 21/32" . . .o oo e e
PIN-retaining. . .. ....coiinn i e ee e e
BRACKET - hitch mountingR.H. ....................
BRACKET - hitthmountingL.H. ....................
BOLT-1/2"x1-1/2" N.C.hex, zinc . .. .....ovvrvnnnn.
LOCKWASHER-1/2"zinC. .. oo i it i e eienaaenn
PLATE - liftlever . ... ... ... e
PIN-drawbar............. .. ittt
NUT -1/2”N.C.hex, ZiNC . . ..ot vt ittt iiieennnns
WASHER -plain3/4" zinc . .. .. oo i e inn
PIN-cotter 3/16" ' x 1-3/4" .. ... .,
BOLT-1/2"x2”"N.C.hex,zinC ...........cccvunn..
BOLT -1/2" x1-1/8" hex . ..o oot

............. 1
............. 1
............. 2
............. 2
............. 1
............. 1
............. 6

6

NNNNA o -

February 1980






CASE MODEL 446 AND 448 COMPACT TRACTOR

K10 WHEEL WEIGHTS
REF. PART NO. DESCRIPTION

1 NSS WEIGHT - wheel, 75 Ib. (order as machinery item)

2 131- 1182 NUT - 1/27" NG heX v ee e e it e e
3 195- 533 WASHER - 1/2" .. i it et ittt
4 111- 525 BOLT - 1/2"” x 6" round head, squareneck .. ...........

Printed in U.S.A.

February 1980

65






CASE MODEL 446 AND 448 COMPACT TRACTOR
K18 FRONT END WEIGHT BRACKETS

REF. PART NO.

c
c
C
13-
195-
129-
192-

NOARWN=

16581
17161
17162
417
533
105
23

H13 WEIGHT BOX

o000

111-
113-
129-
192-
195-

OCONOA L WN =

Printed in U.S.A.

17859
17863
17860
17636
3N
207
103
21
525

DESCRIPTION

BRACKET -mounting...............

BRACE -rear..........cccvvvvinnn..
BRACKET - weight mounting . ........

BOLT - 1/2” x 1-1/2" N.C. hex, zinc . ...

WASHER -1/2"zinc .. ... ..........

NUT-1/2"N.C.hex, zinc ............
LOCK WASHER - 1727 ottt et e et e et e i iiear s

FRAME -weightbox . ...............
BOX -weight ..........ccovvvvnn.
SUPPORT - weightbox ..............
PLATE-hitch .....................

BOLT - 3/8" x 1" round head, square neck ..S

BOLT-3/8"x 1" N.C.hex ...........

NUT-3/8" N.C. heX ... '

LOCK WASHER - 3/8" .. ..... S\
WASHER -3/8". . .......... XXQ

NNNBWa o

February 1980

67



1

wnt st N
i £
~omur s s

AN
AR, ]



CASE MODEL 446 AND 448 COMPACT TRACTOR

69
L17 HYDRAULIC PTO KIT
REF. PART NO. DESCRIPTION REQ'D
1 C 18281 VALVE - PTO control . . oo v it ittt ie i et ettt it e iannsennns 1
2 218- 457 FITTING - straight 3/4” NPT x5/8"tube...........cviiiriiananann, 1
3 218- 494 FITTING - elbow 90 degrees, 3/4” NPT x5/8" tube. .................. 1
4 218- 927 FITTING - elbow 90 degrees, 1/2" NPT x 1/2" female swivel . ........... 2
5 o 23337 BRACKET -valve mounting. . . .. vvitietns e ieeaneeaneeneennennans 1
6 113- 206 BOLT-3/8" x3/4" N.C. heX. . oottt ittt ti e et it iaeanneanens 4
7 192- 21 LOCK WASHER - 3/8" ittt it i it ittt ite it ianana s naannns 4
8 C 25343 TUBE - PTO valve to travel control valve. . . .. ... .o oo iienoinneaaaann 1
9 Cc 25344 TUBE-pumptoPTOVvalve . . ... ...ttt iirenerann e 1
10 218- 5232 FITTING - 90 degrees swivel elbow flare 3/4’" NPT x 6/8  tube .......... 1
11 13- 103 BOLT-5/16" x 1" N.C. heX . .. i ittt ittt et e iateaecaannnnnnns 2
12 195 521 WASHER - 5/16" . i ittt ittt ittt sttt ettt e et aatanennes 2
13 192- 20 LOCK WASHER - B/16" ...ttt ittt it e it naas 2

Printed in U.S.A.

February 1980






CASE MODEL 446 AND 448 COMPACT TRACTOR

71

L17 HYDRAULIC PTO VALVE
REF. PART NO. DESCRIPTION REQ'D

1 C 18281 VALVE-control . .....ccoiiiiiimneaennns et eie ettt 1

2 C 11891 SEAL - U CUP et ittt sttt sme ettt aaaaa 2

3 132 5 PIN -cotter 1/16° X 1/27 .o ittt it st eaenennainnnnns 1

4 36627 g 1 o 7T T | 1

5 (o 19422 BRACKET -handle. . .. oii ittt ittt e i et inneeenneannannns 1

6 71- 410 SCREW-1/4" x5/8" N.C.specialhead . .. ..................... 2

7 36628 LOCK WASHER - 1/4" . . . it i ittt aeearaaaenanns 3

8 NSS BODY AND SPOOL ASSEMBLY - (use C18281 valve) ............ 1

9 C 11895 ADAPTER -spo0l. . ... ittt i i it i e e 1
10 95 4 WASHER - plain 1/8" . . . i it it i it e iaraannn 1
11 75 48 SCREW-1/4"x1/2"round head. .. .........ovvirnnnnnnnnns 1
12 C 11893 COVER -detent . ... uitiitn ettt ettt e e i e e et naeananns 1
13 o] 11901 PIN -detent .. ... i i i s i e e e, 1
14 C 11892 SPRING -detent. ... .ottt i it e e e 1
15 C 11886 WASHER - detent Spring. . . .. .ovviiieneie it iin s i ennanns 1
16 C 11887 CAP - detent. ... i i it e et 1
17 169- 88 SCREW - cover no. 8-32x 2-1/4" fillisterhead. . . .. ............. 4
18 Cc 19423 LEVER-valve ...............cun.n, 1
19 221- 842 PLUG - relief 3/8'' pipe thread 1
20 D 39712 SHIM - .010” {0.25 mm) thick D UAR
21 T 40189 SPRING -relief. . .............( 1
22 A 55894 SHIM -.020" thick (0.51 mm) UAR
23 211- 11 BALL - relief 3/8" (9.53 | 1
24 C 18417 SEAT - relief......... X 1
25 A 27891 “0O" RING - relief seat =000 1
26 A 37247 KNOB - hand throttle \\. .)). Y .t i 1
27 C 12127 BUSHING - nylon (Cou= . e e e et e et 1

Printed in U.S.A.

&

February 1980



72

4 >

(CS~Yv 7.2

Y. s A _\m 5/
S




CASE MODEL 446 AND 448 COMPACT TRACTORS

M19 FLOW CONTROL VALVE KIT

REF. PART NO. DESCRIPTION
1 Cc 23618 VALVE -flowcontrol . ..........ccvvvinnennnn,
A 273656 “O" RING - shaft 3/4” I.D. x 15/16" 0O.D. x 3/32"
F 62023 RING-snap .....cooviiniii it iiinenns
2 C 18720 LEVER-valve ... ...ttt iiie e i,
3 A 61683 KNOB -lever ...covviie ittt ceeiannns
4 113- 15 BOLT-1/4"x21/4"NChex ......oovvvereennnnn.
5 131- 1180 NUT-lock 1/4 " NChex ......coovieeennnannnn..
6 218 485 FITTING - elbow 90 degree 1/2" pipe thread .........
7 218- 445 FITTING - straight 1/2"" pipe thread .. ..............
8 C 25390 TUBE - flow control valvetotube .. ................
9 C 23407 TUBE - bypass port toreturnline ..................
10 C 23600 TUBE -valvetotractorvalve .. .................,...
1 C 19405 TUBE -heatexchanger. . .. ...........ccovuinn.n..
12 C 18721 HOSE -return .................. e
13 214- 6 CLAMP -hose ......ccvvtiv it
14 C 25392 TUBE-PTOvalvetotube ........................
15 C 25391 PLATE -adapter ....vive it iie i e e
16 113- 2 BOLT-1/4"-20x5/8" ........c........
C 18719 DECAL - valve, “slow/fast’’ (English).......
321- 4699 DECAL - valve, “slow/fast’’ (French). . ..

Printed in U.S.A.

73

)
m
Q
O

_ e NN = N = ek @@ RN = NN -

February 1980



74




CASE MODEL 446 AND 448 COMPACT TRACTORS

M9 HOLDING VALVE
REF. PART NO.
1 c 24995
2 A 7623
3 c 25342
4 c 24994
5 218- 5062
6 218- 5007
7 218 5066
8 218- 5006
9 218- 5117
10 218- 5006
" 218- 5404
12 218- 5006
13 218- 5251
14 218- 5007
15 c 25341

L11 WEIGHT KIT

1 Cc 25572
2 c 25574
3 C 25791
4 c 25792
5 113 417

Printed in U.S.A.

DESCRIPTION

VALVE-holding.........ciiiiiiiiiiinneinnnenenns
“O"RING-endcaps ......c.oiiiiiiiiii .,
TUBE-valvetovalve . ......coviiiiirienvnrvennnness
TUBE -valve to motor .. ... e ivit i iite s svnrnrnnnnns
CONNECTOR - straight, male ..............ccoivinnn..
PO RING ...ttt it it e e
CONNECTOR - straight, male ............c.vvirrnnnn
YO RING L. e e
ELBOW-adjustable . .. ........ vttt iiiinnennnns
O RING .
CONNECTOR -straight, male ..............c.0vvnn...
YO RING ... e e e

CONNECTOR - straight, male/female swivel

BRACKET - mounting, front .QNG .. oo i v e
WEIGHT - 40 Ib. (18 kg.) . .. \ A

BRACKET - mounting, re§ et/

"O"RING .. e

BOLT-1/2"-13x 11 ') .......................

'76.

— emd e ek e md ek wd N) = W) = e N -

N = = P

August 1980



75A




CASE MODEL 446 AND 448 COMPACT TRACTORS

L29 PTO MOUNTING FRAME, SHIELD, IDLERS AND GEAR COVER

REF. PART NO.
1 Cc 25800
2 c 25815
3 221- 4
4 113- 3
5 195- 521
6 131- 1180
7 c 25817
8 121- 106
9 C 26370
10 113- 206
11 193- 68
12 195- 103
13 c 25822
14 R 30880
15 F 51571
16 113- 412
17 131- 165
18 195- 541
19 132- 318
20 C 16870

.29 SPINDLES, DECALS AND BELT

1 C
2 C
3 195-
4 Cc
5 A
6 C
7 Cc
8 83-
9 B
10 13-
1 192.
12 C
13 A
14 A
15 C
16 C
17 C
18 C
19 H
20 131-
21 321-
22 321-
23 C
c
Cc

25806
25807
2131
25808
7409
25828
25814
68
18323
206

6
10810
25541
25810
25813
61168
1331
1571
3710
17462
23539
23538

Printed in U.S.A.

DESCRIPTION

FRAME - mounting. ..
COVER -gear........
PLUG-oil..........

BOLT -1/4"-20x3/4" heX .. ..ovrvereeennnnnn.. [

WASHER - 5/16".. ...

SHIELD - PTO.......

BOLT-5/16""-18x 1/2”,special .. .. .......o ottt i

PULLEY - “V'' groove.

BOLT - 3/8" - 16 x 3/4"

LOCK WASHER -special. .. ........ovrtin ittt e e eeeaan,

WASHER - 3/8"......
ARM -idler .........

NUT - 1/2" lock, hex
WASHER-5/8"......

HOUSING - PTO sfaaft

WASHER - th
WASHERG spdcensy—
RING -Yetairer> . ... ..
BE oller.....

LOCK WASHER - 3/8”

HOUSING - spindle . ..

BEARING ..........

RING - retaining. ... ..
SPACER - bearing. . ...
WASHER - spacer. . ...
SPINDLE - input ... ..
PULLEY - spindle.. ...

KEY - 3/16" square X 7/8" . . . ... i e
NUT -3/4" - 16 10ck, hex. .. ..o e i e e s i

DECAL - “Case’. .. ...
DECAL - “Warning”. ..
DECAL - drive belt. . ..
BELT - drive (444, 446,
BELT - drive (210, 220,

B48) . .o e
222,224) ...

G T I RPN, W' J W G QU N, TR QN |, iy

75B

August 1980



NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
10923 55 11 C 13106 356 Cc 15096 35 16
36628 71 7 -C 13106 37 C 15410 29 14
36627 71 4 C 13106 51 C 15410 31 9
33686 55 4 c 13196 49 16 'C 15515 27 7
A 7623 75 2 C 13197 49 17 C 15557 27 8
A 7982 47 4 c 13200 47 12 'C 15731 43 4
A 21075 43 9 C 13241 49 5 C 15732 43 5
A 21075 43 15 C 13266 49 7 C 15733 43 6
A 24509 53 16 C 13360 47 1 C 15734 43 7
A 25213 55 2 c 13385 49 6 C 15735 43 8
A 27251 53 25 C 13716 33 6 C 15737 43 10
A 27365 73 C 14168 49 23 C 15738 43 1
A 27891 71 25 c 14200 35 6 c 15739 43 12
A 30064 37 2 C 14201 35 7 c 15740 43 13
A 30095 39 34 . C 14222 49 39 c 16128 59 20
A 30338 59 13- C 14223 49 37 C 6133 51 30
A 30881 33 11 C 14246 45 7 C 63 51 10
A 34046 55 7 C 14304 55 7 C 6164 37 6
A 37247 28 1’ Cc 14459 63 5 , 16200 35 4
A 37247 41 1 C 14460 63 5 g 16361 29 31
A 37247 51 1 C : 16362 29 12
A 37247 71 26 C C 16373 29 24
A 40855 bb 3 C C 16379 37 8
A 41264 b5 6 C Cc 16393 31 17
A 50096 49 18 C C 16404 31 2
A 50773 43 16 C c 16408 31 1
A 55894 71 22 c c 16429 31 7
A 60273 47 1 C C 16448 23 3
A 61683 73 3 C C 16449 23 1
A 62079 23 2 C C 16516 41 1
A 70062 37 6 o C 16581 67 1
B 52118 59 12 C C 16616 27 1
B 52144 49 15 C C 16786 27 13
C 10657 23 1 c C 16945 35 1
C 10898 63 4 C 17066 31 20
c 11529 23 5 3@ c 17152 3N 14
C 11545 23 6 @@ C 17161 67 2
C 11886 71 (o 14715 59 8 C 17162 67 3
C 11887 71 O> c 14717 59 15 C 17216 31 19
c 11891 71 @? C 14722 59 3 C 17224 51 28
C 11892 71 C 14724 59 4 C 17236 39 8
c 11893 71 12 C 14725 59 14 o] 17249 51 6
C 11895 71 9 C 14728 3N 16 C 17250 51 7
C 11901 71 13 C 14729 29 20 C 17268 b1
C 12093 41 2 C 14827 41 4 C 17268 61 13
C 12093 51 12 C 14828 41 7 C 17433 47 8
C 12110 37 5 C 14829 a1 8 c 17435 47 9
C 12127 71 27 C 14830 41 9 C 17438 47 17
c 12224 23 2 C 14831 41 10 C 17439 47 1
C 12370 37 7 C 14836 41 15 C 17440 47 14
C 12551 49 25 c 14837 41 5 c 17443 a7 18
C 12552 49 26 C 14838 41 16 C 17444 47 19
C 12713 49 2 C 14872 61 1 C 17636 67 4
C 12718 49 36 C 14906 25 1" c 17732 51 32
C 12725 49 21 C 14975 59 2 c 17734 51 5
C 12975 33 10 C 14976 59 3 & 17859 67 1
C 12975 35 20 C 14991 59 9 c 17860 67 3
C 13106 33 8 C 15036 43 21 C 17863 67 2




NUMERICAL INDEX

77

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 18014 35 2 C 20223 9 2 C 20316 15 13
C 18017 35 21 C 20226 9 6 C 20320 15 17
C 18113 63 14 C 20229 9 8 C 20322 156 19
C 18147 37 7 C 20230 17 22 C 20323 15 20
C 18153 29 11 C 20230 b3 19 C 20325 15 30
C 18197 53 13 C 20231 17 1 C 20330 15 33
C 18251 51 3 C 20233 9 11 C 20331 15 28
C 18281 69 1 C 20240 9 13 C 20333 17 9
C 18281 71 1 C 20241 9 14 C 20334 17 10
c 18321 39 32 o} 20243 11 20 C 20335 17 11
C 18389 B3 9 C 20244 1 21 C 20336 17 13
c 18417 71 24 C 20245 11 22 C 20337 17

c 18711 35 12 C 20247 11 24 c 20344 19 16
C 18719 73 c 20248 11 25 c 20345 19 11
C 18720 73 2 C 20250 11 26 C 20347 19 12
C 18721 73 12 C 20251 1 28 C 20349 19 19
C 18733 29 8 C 20349 53 22
C 18742 41 6 C 20353 19 13
c 18742 51 18 c 20353 53 29
C 18782 33 3 C 20359 17 1
C 18784 33 2 C C 20360 17 2
c 18797 39 21 C c 20361 17 3
C 18813 33 1 C C 20369 17 4
C 18850 47 13 C C 20370 17 5
c 18851 47 C C 20371 17 6
C 18888 b1 25 C C 20372 17 8
C 18992 36 5 C C 20374 17 14
C 19025 41 8 c C 20375 17 12
C 19025 51 20 C C 20376 17 13
C 19037 4 C C 20387 b 1
c 19104 51 31 c n 2t c 20389 5 3
C 19183 37 2 C 3 C 20390 ) 4
C 19191 39 23 c@ C 20391 5 5
C 19378 53 7 20283 13 43 C 20393 5 17
C 19405 73 11 20284 13 43 C 20396 5 11
C 19417 31 6 (Z?J: 202856 13 43 C 20397 b 25
C 19422 71 Ef=¢ 20286 13 43 C 20398 5 24
C 19423 71 (‘ & & C 20287 1 14 Cc 20399 5 22
C 19469 61 @‘ C 20288 13 44 C 20405 b 23
C 19476 61 @ C 20289 13 44 C 20407 5 20
C 19521 b5 C 20290 13 44 C 20411 5 14
C 19652 57 1 C 20291 13 a4 C 20412 13 45
C 19661 51 1 C 20292 1 16 C 20427 7 5
C 19740 59 1 C 20293 13 46 C 20428 7 6
C 19767 25 15 C 20294 13 47 C 20429 7 7
C 19867 25 12 C 20295 11 17 C 20430 7 8
C 20039 25 14 C 20296 13 48 C 20432 7 10
C 20053 25 7 C 20297 13 48 C 20433 7 11
C 20093 25 5 C 20298 13 48 C 20434 7 12
C 20202 9 16 C 20299 13 48 C 20437 7 15
C 20203 9 16 C 20302 11 18 C 20438 7 16
C 20204 ‘9 16 C 20303 9 20 C 20439 7 17
c 20205 9 16 c 20305 15 2 C 20440 7 18
C 20212 9 17 C 20307 15 4 C 20441 7 19
C 20215 9 19 C 20309 15 6 C 20442 7 20
C 20216 17 2 C 20310 15 7 C 20443 7 21
C 20217 17 3 C 20312 15 9 C 20445 7 23
C 20219 9 25 C 20313 15 10 c 20446 7 24



78 NUMERICAL INDEX

PART PAGE REF.  PART PAGE REF.  PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO.
C 20447 7 25 c 22947 5 C 24666 7

C 20448 7 26 c 22947 39 36 C 24703 21 1
C 20450 7 28 C 22972 45 3 C 24731 41

c 20470 1 40 C 22992 33 13 C 24741 27 2
c 20471 13 40 c 23002 53 11 C 24761 37 15
c 20492 5 16 C 23010 53 15 C 24783 27

c 20499 1 32 C 23012 55 2 C 24800 53 21
c 20565 15 41 C 23033 27 12 C 24802 49 22
C 20574 11 31 C 23245 27 1 C 24803 49 4
c 20574 15 29 C 23300 5 12 c 24804 49 3
c 20577 15 37 C 23304 9 10 C 24806 39 1
C 21496 39 28 C 23320 15 11 C 24809 53 3
C 21496 47 o} 23321 15 21 C 24813 53 6
C 21496 51 26 c 23326 39 19 C 24814 53 5
c 21504 47 C 23330 55 1 c 24815 53 2
c 21505 47 15 C 23337 69 5 C 24818 39 15
c 21506 47 22 C 23392 27 3 24819 41 3
C 21507 47 7 C 23407 73 9 24820 29 25
C 21508 47 24 c 23482 45 1 @ 24821 29 2
C 21509 47 23 C 23527 23 7 24822 29 29
c 21510 47 25 C 23527 29 5 2 C 24827 39 20
C 21511 47 C 23558 45 %0 C 24828 39 7
c 21518 41 5 c c 24828 43 1
C 21518 51 15 C 21 C 24843 49

C 21526 33 18 C C 24861 43 3
C 21527 33 17 C C 24862 43

C 21529 33 21 c C 24863 43

C 21857 37 9 C C 24864 43

C 21945 19 21 c c 24865 43

C 21945 53 10 c C 24872 25 3
c 21989 53 12 c c 24896 53 27
c 22023 29 6 C N C 24898 53 1
c 22218 63 1 c 3630 27 17 C 24926 5 2
c 22261 9 7 23686 21 12 C 24927 5 7
c 22262 9 29 @ 23740 27 10 C 24929 5 13
c 22263 9 30 Z?ﬁ: 23815 23 4 C 24931 ) 12
c 22264 9 C 23853 19 C 24932 9 12
C 22278 33 c 23853 53 23 C 24933 9 12
c 22316 37 C 23854 19 3 C 24934 9 12
c 22500 9 @ C 23855 19 6 c 24935 9 12
C 22568 33 19 C 23856 19 9 c 24936 9 12
C 22571 63 18 c 23883 37 16 c 24937 9 15
C 22571 55 C 23899 37 14 C 24938 9 15
c 22573 55 8 C 23909 37 10 c 24939 9 15
c 22618 1 5 C 23910 37 11 C 24940 9 15
c 22619 11 36 C 24069 55 23 C 24941 9 15
C 22620 1 36 C 24098 35 18 C 24942 9 15
c 22621 1 36 C 24137 29 3 C 24943 9 5
c 22622 1 36 C 24296 21 8 C 24946 11 13
C 22631 15 1 C 24308 19 20 C 24947 11 19
c 22632 15 3 C 24308 53 24 C 24948 11 27
C 22633 15 16 C 24318 31 8 C 24949 1 33
C 22637 49 14 C 24325 9 28 C 24950 11 34
C 22638 49 12 C 24326 9 3 C 24951 17 18
c 22671 27 9 o) 24433 37 3 C 24952 17 19
C 22769 39 12 C 24438 37 1 c 24953 17 20
C 22790 45 8 C 24447 59 C 24954 19 17
c 22902 39 14 C 24665 7 C 24954 53 26




NUMERICAL INDEX

79

PART PAGE REF. PART PAGE REF. PART PAGE  REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
c 24956 19 22 C 25423 29 4 71- 410 71 6
c 24956 53 20 C 25480 23 3 75- 48 71 1
c 24957 19 c 25489 21 1 83- 55 43 20
C 24958 15 12 C 25490 21 2 92- 3 15 40
C 24994 75 4 o 25595 41 4 92- 3 19 18
C 24995 75 1 c 25595 51 16 92- 4 5 10
C 25013 25 9 C 25774 9 17 92- 4 15 24
C 25022 37 4 C 25775 9 18 92- 4 17 8
C 25042 15 36 c 25776 9 26 92- 5 5 8
C 25071 21 2 C 25777 11 19 92- 5 17 24
c 25073 21 7 c 25778 17 19 92- 6 1 12
C 25074 21 5 c 25779 17 20 92- 6 15 22
c 25100 19 10 D 39712 71 20 92- 7 9 21
c 25117 49 9 D 58859 21 3 95- 4 71 10
c 25164 45 11 D 60857 41 13 11- 3 23 5
C 25209 39 6 D 70115 55 1 111- 108 55 18
o 25209 43 17 F 7232 49 8 14C 131 55 12
o 25223 11 1 F 9883 43 1 202 55 17
c 25224 13 F 53109 43 2 371 67 5
c 25225 13 F 62023 73 1- 525 65 4
c 25226 13 FHO 40600 43 2 @ 13- 1 21 3
c 25227 19 23 H 89540 43 \X of 13 1 29 26
c 25237 39 16 H 218347 43 113- 1 45 4
C 25239 39 17 H 218354 4 @1 13- 1 49 20
c 25240 39 18 H 218362 % 8 113- 1 55 9
C 25254 49 38 H 755413 {~ 14 113- 2 73 16
c 25258 49 28 0 - 113- 3 55 24
o 25286 29 1 R 13- 15 73 4
c 25303 31 15 T 13- 65 5 9
C 25304 31 15 T 13- 102 35 11
C 25306 37 22 w 13- 103 69 11
C 25317 29 17 \ 113- 118 45 2
c 25318 29 17 113- 118 59 10
C 25333 39 10 @; 113 122 31 11
c 25334 39 11 @ 13- 206 35 13
c 25336 21 6 (;7?;} 13 206 39 2
o 25337 21 3. 48 5 18 113 206 69 6
c 25338 19 ) 13 68 13 49 13- 207 25 8
c 25338 53 13 416 15 25 113- 207 51 8
c 25341 75 @ 13- 428 11 38 113- 207 51 21
c 25342 75 3 13- 514 29 18 113- 207 67 6
C 25343 69 8 13- 516 15 34 13- 209. 55 8
Cc 25344 69 9 13- 516 17 23 113- 219 29 16
c 25368 61 4 13 528 15 31 113 410 63 6
c 25369 61 3 13- 532 5 6 13- 417 59 5
C 25371 63 2 13- 540 43 14 13- 417 63 14
C 25376 39 12 13- 620 11 4 113- 417 67 4
C 25382 63 8 13- 640 15 23 13- 424 29 22
C 25383 9 16 13- 764 9 22 113- 424 31 4
c 25384 9 16 14- 616 15 18 13- 424 47 3
C 25385 9 16 25- 104 5 19 13- 424 49 40
C 25386 9 16 26- 526 11 30 13- 425 61 3
c 25389 15 38 26- 532 1" 29 13- 441 31 3
c 25390 73 8 26- 544 15 32 13- 476 63 13
C 25391 73 15 28- 680 49 34 13- 2262 37 12
C 25392 73 14 41- 26 11 2 121- 3 17 15
C 24319 45 1 61- 510 21 6 121- 106 31 13
c 25422 45 3 61- 616 39 3 126- g 9 9




80 NUMERICAL INDEX
PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
126- 16 35 17 138- 308 59 5 193- 543 55 6
126- 17 9 1 138 2072 41 1 193- 57 17 24
126- 128 49 13 138 2073 29 23 193- 57 29 30
129- 13 55 21 138- 2073 37 3 193- 57 55 10
129- 17 23 7 138 2073 49 11 193- 76 27 5
129- 27 55 15 141- 4 37 20 195- 14 17 9
129- 101 17 25 163- 22 17 21 195 104 25 17
129- 101 21 5 163- 31 5 26 195- 104 39 24
129- 101 29 28 163- 31 15 39 195 104 51 23
120 101 55 11 164- 41 27 4 195 513 19 2
129- 102 21 4 165- 143 19 7 195- 521 41 9
129 102 55 19 166- 32 43 15 195- 521 51 17
129- 103 55 10 166- 86 29 22 195. 521 69 12
129 103 67 7 166- 86 39 29 195- 524 31 18
129 108 55 13 166- 86 49 40 - 525 29 10
129- 105 63 10 169- 74 17 X 525 67 9
120- 105 67 6 169- 88 71 17 533 25 2
129 122 41 7 169- 114 47 20 533 37 17
129- 122 51 18 173- 210 19 14 533 51 14
129- 125 27 14 182- 9 55 20 533 65 3
129- 143 37 13 182- 49 17 7 - 533 67 5
129- 148 35 8 182 83 19 4 195. 541 59 7
120- 162 55 14 182- 84 15 \n S 195 541 63 3
129- 165 33 15 182- 246 39 @ 195- 545 63 11
120- 365 33 16 182- 520 1 195- 2010 11 23
120- 505 5 21 182- 547 27 195- 2021 31 10
129- 531 47 10 187- 1036 8 195- 2021 35 9
131- 164 37 5 187- 104 12 195- 2027 17 17
131- 176 59 1 187- 104 55 4 195- 2029 29 15
131- 178 25 16 187- o 17 25 195. 2069 35 15
131- 178 31 21 187 2 45 9 211 5 15 8
131- 351 39 31 192 19 5 211 7 47 16
131- 527 9 18 1 13 55 22 211 9 47 6
131- 629 55 3 18 23 6 211 11 71 23
131- 1113 35 3 1 19 21 4 211 14 9 4
131- 1180 73 5 @@ - 19 29 27 211- 306 43 13
131- 1181 29 92- 19 45 10 213 4 37 19
131- 1181 51 192 19 49 19 214- 6 73 13
131- 1181 51 192- 19 55 13 214- 9 39 13
131- 1182 65 @ 192- 20 29 19 214- 102 5 15
131- 1232 49 35 192- 20 35 10 214- 103 23 9
131- 1318 29 7 192 20 69 13 214- 259 19 15
132- 5 71 3 192- 21 35 14 214- 272 21 1
132- 46 29 13 192- 2 39 4 218- 927 69 4
132 91 59 6 192- 21 55 9 218 445 73 7
132- 306 63 12 192- 21 67 8 218- 457 69 2
132- 310 25 10 192- 2 69 7 218- 485 73 6
132- 310 37 18 192- 23 29 21 218- 494 69 3
132. 310 51 4 192- 23 31 5 218- 5006 39 22
132 310 59 4 192- 23 33 14 218- 5006 75 8
132 311 33 9 192- 23 a7 2 218- 5006 75 10
132 320 41 10 192- 23 49 41 218 5006 75 12
132. 320 51 13 192- 23 55 12 218 5007 39 9
132 391 37 21 192- 23 63 7 218 5007 39 27
136- 9 17 10 192- 23 67 7 218- 5007 39 33
138- 59 59 19 192 402 19 8 218- 5007 75 6
138- 96 25 6 193- 26 55 16 218 5007 75 14
138- 99 33 4 193- 29 55 25 218 5056 51 27




NUMERICAL INDEX

PART PAGE  REF.

NO. NO. NO.

218 5062 75 5

218- 5066 75 7

218- 5107 39 26

218 5117 75 9

218 5232 69 10

218- 5251 75 13

218- 5404 75 11

218- 5479 61 5

219- 17 33 20

219- 403 37 4

219 404 33 7

219- 404 35 19

219- 404 51 2

219- 405 59 2

221- 4 49 10

221- 14 15 14

221- 841 47 21

221- 842 71 19

221- 844 15 15 <®
221- 1011 15 35 Q>
221- 1139 61 1

221- 1190 15 26 \\o
221- 1375 61 2 @
221- 1377 15 27

223 20 53 28 %
321- 18 57 2 &
321- 1788 57 5 @

321- 3585 57 1

321- 4693 57 5 o @

321- 4696 57 6

321- 4697 57 4 \%&’)\

321- 4699 73

321- 4728 57 2 @

321- 4734 57 1 @

321- 4764 57 3

321- 4767 57 @@

321- 5040 57 (%

321- 5007 57 @b

321- 5100 57

321- 5101 57 9

321- 5107 57 7

321- 5297 57 6

321- 5930 57 4

353- 442 25 13

353 462 25 4

81






